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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

Mobile phone

Tested Model

X653

Freguency Range

Cellular: 824-849 MHz

PCS: 1850-1910 MHz

WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5/LTE B5: 824-849 MHz
WCDMA B4/LTE B4: 1710- 1755 MHz
LTE B7: 2500-2570 MHz

Conducted Average Power

GSM850: 31.72dBm(GM SK), 25.25dBm(8PSK)
PCS1900: 29.25dBm(GM SK), 25.80dBm(8PSK)
WCDMA Band 2: 22.54dBm

WCDMA Band 4: 22.46dBm

WCDMA Band 5: 22.25dBm

LTE Band 2: 22.56dBm

LTE Band 4: 22.48dBm

LTE Band 5: 22.63dBm

LTE Band 7: 22.58dBm

Modulation Technique

2G: GMSK,8PSK
3G: BPSK, QPSK, 16QAM
4G: QPSK, 16QAM

Antenna Specification

2G/3G/4G: FPC Antennas

Voltage Range

DC 3.85V from battery or DC 5.0V from adapter

Date of Test

2019-09-05~2019-09-12

Sample serial number

190903001(Assigned by BACL, Shenzhen)

Received date

2019-09-03

Sample/EUT Status

Good condition

Adapter information

Model: CU-52JT
Input: AC 100-240V, 50/60Hz, 200mA

Output: DC 5.0V, 1.2A

Objective

Thistest report is prepared on behalf of INFINIX MOBILITY LIMITED in accordance with Part 2-Subpart
J, Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objectiveis to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antennaterminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS and Part 15.247 DTS submissions with FCC ID: 2A1ZN-X653.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

FCC Part 27, FCC Part 22H/24E Page 3 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty

Occupied Channel Bandwidth +5%

RF output power, conducted +0.73dB

Unwanted Emission, conducted +1.6dB

Emissions, Below 1GHz +4.75dB

Radiated Above 1GHz +4.880B
Temperature +1C
Humidity +6%

Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rulein thisreport did not consider the
uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test datais located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and islisted in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

Thefinal qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . _ 1201.002K 50-
Rohde & Schwarz Wideband Radio Communication Tester [ CMWS500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
| cMw5s00/ AC Power
A
Antenna EUT é
2
Q
Non-Conductive Table
150 cm above Ground Plane
< 15Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.:

RGMA190903001-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§ 1.1307, §2.1093 RF Exposure (SAR) Compliance*
§ 2§42213024(6c)§§?2279;§ ((c?)) ;(h) RF Output Power Compliance
§2.1047 Modulation Characteristics Not Applicable
520017, 24.2%, 52755 Occupied Bt Compliance
§§2 2?%83:)22;77 g;) Spurious Emissions at Antenna Terminal Compliance
§§2 2{:)228‘8&;2;;77 ég); Field Strength of Spurious Radiation Compliance
§ 24.232 ?zf) ;9 ;;7(?3@ (m) Band Edge Compliance
§§2éi9§§é;§§é%§?; Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: RGM A 190903001-20.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Spectrum Analyzer FSV40-N 102259 2019-07-22 | 2020-07-21
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma Amplifier 310N 186238 2018-11-12 | 2019-11-12
Instrument
Agilent Signal Generator N5183A MY 51040755 2018-12-03 | 2019-12-03
Rohde & EMI Test Receiver ESR3 102455 2019-07-09 | 2020-07-08
Schwarz
COM-POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2018-11-12 | 2019-11-12
Ducommun RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
Technologies
Ducommun RF Cable RG-214 1 2019-05-21 | 2019-11-19
Technologies
Ducommun RF Cable RG-214 2 2018-11-12 | 2019-11-12
Technologies
Ducommun Horn Antenna ARH-2823-02 1007726-03 2016-11-18 | 2019-11-18
Technologies
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies
Heatsink e
Required Amplifier QL W-18405536-J0 15964001002 2018-11-12 | 2019-11-12
Unknown High Passfilter 2.8GHz Unknown 2019-04-20 | 2020-04-20
Unknown High Passfilter 1.3GHz Unknown 2019-04-20 | 2020-04-20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & Spectrum Analyzer FSU26 200120 2019-03-02 | 2020-03-01
Schwarz
ESPEC | Temperaure& Humidity | gy o 9107726 2019-01-05 | 2020-01-05
Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Fluke Digital Multimeter 287 19000011 2019-04-12 | 2020-04-12
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2019-01-15 | 2020-01-15
Rohde & Wideband Radio 1201.002K 50-146520-
Schwarz Communication Tester CMWS500 wh 2019-07-09 | 2020-07-08
Ducommun ;
Technologies RF Cable RG-214 3 Each Time
Ducommun UFA210A-1-
technologies RF Cable 4724-30050U MFR64369 223410-001 | 2018-11-12 | 2019-11-12
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
Unknown Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RGM A 190903001-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (@), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CM U200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-05 to 2019-09-08.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Conducted Power

Cellular Band (Part 22H)

Frequency ENEEE QUL Limit
Mode Channel (MHz) Power (dBm)
(dBm)
128 824.2 31.67 38.45
GSM 190 836.6 31.65 38.45
251 848.8 31.72 38.45
Mode Channel LTI A"eragegﬁg’;‘t o L
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 31.65 30.68 28.66 27.40 38.45
GPRS 190 836.6 3171 30.64 28.65 27.38 38.45
251 848.8 31.70 30.62 28.63 27.33 38.45
Frequenc Average Output Power (dBm) Limit
Mode Channel (D(’}HZ) ! 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 25.25 23.59 22.32 21.11 38.45
EGPRS 190 836.6 25.19 23.42 22.19 21.08 38.45
251 848.8 25.02 23.23 2212 21.02 38.45
Aver Power
Mode Test Test 351 l:)P " age(fi)]l;:g;lt ™
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 2214 22.18 22.25
1 21.07 21.14 21.17
2 21.13 21.18 21.20
HSDPA 3 21.20 21.22 21.23
4 21.26 21.26 2131
5 21.15 21.26 21.30
\(Aégr%MV'? Norra 1 20.71 20.78 20.84
2 20.77 20.85 20.91
HSUPA 3 20.85 20.92 20.93
4 20.91 20.94 21.00
5 20.93 21.00 21.05
HSPA+ 1 20.96 21.07 21.10

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

PCS Band (Part 24E)
Mode Channel LIRS Aver;%iv?: Pt it
(MHz) (dBm) (dBm)
512 1850.2 29.19 33
GSM 661 1880.0 29.16 33
810 1909.8 29.25 33
Mode Channel SUEIHERTY Average(gﬁg:;lt o L.
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 28.98 28.01 25.98 24.90 33
GPRS 661 1880.0 29.06 28.03 26.13 2511 33
810 1909.8 29.18 28.21 26.12 25.04 33
Frequenc Average Output Power (dBm) Limit
Mode Channel (“(}[HZ) ' 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 25.80 24.62 2251 21.28 33
EGPRS 661 1880.0 25.52 24.37 22.22 21.04 33
810 1909.8 2551 24.43 22.26 21.03 33
Avera tput Power
Mode Te.st. Test 3S(il l;P - ge(g;ﬂ[i;l ™
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 2245 2241 22.54
1 21.38 21.42 2151
2 21.42 21.46 2157
HSDPA 3 21.44 21.49 21.61
4 21.47 21.55 21.67
WCDMA Normml 5 21.52 21.55 21.64
(Band I1) 1 21.38 21.42 21.51
2 21.45 21.45 21.58
HSUPA 3 21.49 21.47 21.65
4 21.54 21.53 21.70
5 21.62 21.57 21.73
HSPA+ 1 21.67 21.64 21.78

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

AWS Band (Part 27)
Average Output Power
Test Test SGPP (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.46 22.52 22.46
1 21.19 21.13 21.16
2 21.26 21.20 21.19
HSDPA 3 21.31 21.23 21.27
4 21.36 21.30 21.30
WCDMA Normel 5 21.33 21.25 21.34
(Band 1V) 1 20.85 20.82 20.78
2 20.88 20.86 20.85
HSUPA 3 20.95 20.90 20.90
4 21.01 20.95 20.92
5 21.08 20.98 21.00
HSPA+ 1 21.11 21.04 21.04

FCC Part 27, FCC Part 22H/24E Page 14 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.31 13
GSM Middle 1.28 13
High 1.26 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.28 13
EGPRS Middle 1.28 13
High 1.35 13
Mode Channel PAR (dB) Limit (dB)
Low 3.69 13
RMC -
(BPSK) Middle 3.38 13
High 3.39 13
Low 3.66 13
(ngAPI\AA) Middle 3.27 13
High 371 13
S Low 3.56 13
HSUPA -
(BPSK) Middle 3.65 13
High 3.24 13
Low 3.52 13
HSPA+ Middle 351 13
High 3.26 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.34 13
GSM Middle 1.46 13
High 1.48 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.46 13
EGPRS Middle 1.57 13
High 1.43 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.67 13
RMC :
(BPSK) Middle 341 13
High 3.38 13
Low 3.65 13
HSDPA :
(16Q0AM) Middle 3.29 13
High 3.70 13
Low 3.60 13
HSUPA -
(BPSK) Middle 3.66 13
High 3.23 13
Low 3.68 13
HSPA+ Middle 342 13
High 3.32 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

AWS Band
Mode Channel f(ﬁ;){ %(‘ligl)it

Low 3.70 13

(gg"s% Middle 3.06 13
High 3.42 13

Low 3.69 13

(T&;SQDAP Q) Middle 332 13
High 3.78 13

Low 3.70 13

?BS;’S?A) Middle 3.45 13
High 3.42 13

Low 356 13

HSPA+ Middle 348 13
High 3.39 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Radiated Power

GSM Mode:
‘Frequency Receiver| Turntable 55 AN Su(l':)sz:utedA : Absolute Limit | Margin
Readi Ansl . able | Antenna | [ evel
MH2) | (1B VY| Degree | ognt| Potar | Level 1500 | " Gain | (apm) | @Bm) | (@B)
(m) | (HV)| (dBm) | p) |(aBd/dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 92.12 81 15 H 30.1 0.28 0.0 29.82 38.45 8.63
836.6 88.34 59 11 \Y/ 28.3 0.28 0.0 28.02 38.45 10.43
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 89.42 132 2.2 H 19.7 1.30 9.40 27.80 33 5.20
1880.00 | 85.26 303 21 \% 15.4 1.30 9.40 23.50 33 9.50
EDGE Mode:
‘Frequency Receiver| Turntable 5% AT SuESt:lutei : Absolute Limit | Margin
Readi Angl - aple ntenna L 1
MH2) | Gp vy | Degree | it | Polar | Level | foe | Gain | (qpg) | @Bm) | (@B)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 87.17 242 1.2 H 25.2 0.28 0.0 24.92 38.45 13.53
836.6 83.24 258 11 \J 23.2 0.28 0.0 22.92 38.45 15.53
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 85.72 255 1.8 H 16.0 1.30 9.40 24.10 33 8.90
1880.00 | 82.41 333 2.2 \Y 12.5 1.30 9.40 20.60 33 12.40
WCDMA Mode:
Frequency Receiver| Turntable A5 A SO e Absolute Limit | Margin
MHz) |Readingi  Angle | Height | Polar | Level Cable | Antenna | eyel dB dB
( z) (dBpV) | Degree (m) | (H/V)| (dBm) loss Gain (dBm) (dBm) (dB)
(dB) | (dBd/dBi
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 83.79 265 11 H 21.8 0.28 0.0 21.52 38.45 16.93
836.6 79.63 93 1.2 \Y 19.6 0.28 0.0 19.32 38.45 19.13
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 81.53 247 2.0 H 11.9 1.30 9.40 20.00 33 13.00
1880.00 | 80.32 230 1.8 \Y 104 1.30 9.40 18.50 33 14.50
EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.60 | 85.57 321 2.2 H 12.2 1.30 8.90 19.80 30 10.20
1732.60 | 83.52 253 1.7 \Y 10.8 1.30 8.90 18.40 30 11.60
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
dBdisfor the ERP, dBi isfor EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.59 21.57 21.52

RB Size=1, RB Offset=2 22.24 21.75 21.68

RB Size=1, RB Offset=5 21.97 21.29 21.37

QPSK RB Size=3, RB Offset=0 21.91 21.39 21.24

RB Size=3, RB Offset=1 21.66 21.64 21.62

RB Size=3, RB Offset=2 21.63 21.57 21.6

RB Size=6, RB Offset=0 21.93 21.20 211

14 RB Size=1, RB Offset=0 21.58 21.54 21.56
RB Size=1, RB Offset=2 21.73 21.37 21.41

RB Size=1, RB Offset=5 22.43 21.54 21.68

16QAM RB Size=3, RB Offset=0 21.93 21.14 21.31

RB Size=3, RB Offset=1 2221 21.51 21.48

RB Size=3, RB Offset=2 21.89 21.57 21.69

RB Size=6, RB Offset=0 21.31 21.53 21.41

RB Size=1, RB Offset=0 2214 21.65 21.58

RB Size=1, RB Offset=7 21.97 21.86 21.58

RB Size=1, RB Offset=14 22.14 21.88 21.61

QPSK RB Size=8, RB Offset=0 22.40 21.90 21.92

RB Size=8, RB Offset=4 21.32 21.57 21.33

RB Size=8, RB Offset=7 21.94 21.58 21.41

RB Size=15, RB Offset=0 21.57 21.61 21.64

30 RB Size=1, RB Offset=0 22.21 21.88 21.78
RB Size=1, RB Offset=7 2211 21.97 21.81

RB Size=1, RB Offset=14 21.81 21.79 21.71

16QAM RB Size=8, RB Offset=0 22.22 21.65 21.47

RB Size=8, RB Offset=4 22.08 21.67 21.84

RB Size=8, RB Offset=7 21.31 21.44 21.32

RB Size=15, RB Offset=0 21.77 21.50 21.49
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

T ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.57 21.68 21.68
RB Size=1, RB Offset=12 22.03 21.6 21.67
RB Size=1, RB Offset=24 2211 21.27 21.18
QPSK RB Size=12, RB Offset=0 2131 21.18 21.42
RB Size=12, RB Offset=6 22.04 21.64 21.8
RB Size=12, RB Offset=11 22.27 2177 21.53
RB Size=25, RB Offset=0 21.44 21.34 21.21
>0 RB Size=1, RB Offset=0 2176 21.67 21.77
RB Size=1, RB Offset=12 21.61 21.34 21.23
RB Size=1, RB Offset=24 22.35 21.68 21.47
16QAM RB Size=12, RB Offset=0 21.74 21.38 21.36
RB Size=12, RB Offset=6 21.86 21.63 21.52
RB Size=12, RB Offset=11 21.53 21.64 21.52
RB Size=25, RB Offset=0 21.37 21.40 21.52
RB Size=1, RB Offset=0 21.77 21.56 21.45
RB Size=1, RB Offset=24 21.63 21.81 21.65
RB Size=1, RB Offset=49 22.56 21.88 21.71
QPSK RB Size=25, RB Offset=0 22.57 21.75 21.94
RB Size=25, RB Offset=12 21.71 21.53 21.56
RB Size=25, RB Offset=24 21.38 21.49 21.64
RB Size=50, RB Offset=0 22.24 21.72 21.74
100 RB Size=1, RB Offset=0 2241 21.86 21.92
RB Size=1, RB Offset=24 21.81 21.76 21.75
RB Size=1, RB Offset=49 22.15 21.79 21.83
16QAM RB Size=25, RB Offset=0 21.76 21.48 21.51
RB Size=25, RB Offset=12 21.92 21.67 21.88
RB Size=25, RB Offset=24 21.54 21.37 21.31
RB Size=50, RB Offset=0 21.62 21.31 21.46
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Bandwidth . ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.52 21.55 21.53
RB Size=1, RB Offset=37 21.48 21.50 21.65
RB Size=1, RB Offset=74 21.71 21.36 21.23
QPSK RB Size=36, RB Offset=0 21.52 21.40 21.2
RB Size=36, RB Offset=18 22.21 21.76 21.89
RB Size=36, RB Offset=37 21.70 21.8 21.53
RB Size=75, RB Offset=0 22.03 21.35 21.34
150 RB Size=1, RB Offset=0 21.68 21.76 21.67
RB Size=1, RB Offset=37 21.51 21.50 21.53
RB Size=1, RB Offset=74 21.51 21.68 21.73
16QAM RB Size=36, RB Offset=0 21.54 21.22 21.3
RB Size=36, RB Offset=18 21.59 21.65 21.52
RB Size=36, RB Offset=37 21.73 21.66 21.59
RB Size=75, RB Offset=0 21.71 21.44 21.41
RB Size=1, RB Offset=0 21.91 21.52 21.57
RB Size=1, RB Offset=49 22.44 21.83 21.74
RB Size=1, RB Offset=99 22.56 21.81 21.86
QPSK RB Size=50, RB Offset=0 22.58 21.81 21.87
RB Size=50, RB Offset=24 21.97 21.55 21.35
RB Size=50, RB Offset=49 21.81 21.67 21.61
RB Size=100, RB Offset=0 21.95 21.54 21.49
200 RB Size=1, RB Offset=0 22.45 21.7 21.86
RB Size=1, RB Offset=49 22.65 21.97 21.87
RB Size=1, RB Offset=99 22.44 21.75 21.93
16QAM RB Size=50, RB Offset=0 21.81 21.64 21.41
RB Size=50, RB Offset=24 21.78 21.88 21.89
RB Size=50, RB Offset=49 21.81 21.31 21.29
RB Size=100, RB Offset=0 21.94 21.32 21.36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%KZSRB 4.85 13 Pass
QPS*; %)ORB 4.64 13 Pass
16Q’g'\ge§1RB 4.59 13 Pass
16QA2|/'|Z(9:;OORB 4.48 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree | (m) | (HV) | (dBm) | 45 | ;)
Middle Channel
1.4 MHz Bandwidth
1880.00 86.10 165 16 H 16.4 1.30 9.40 24.50 33
1880.00 82.16 110 2.2 Y, 12.3 1.30 9.40 20.40 33
3 MHz Bandwidth
1880.00 85.75 227 1.0 H 16.1 1.30 9.40 24.20 33
1880.00 82.14 236 24 \ 12.2 1.30 9.40 20.30 33
5 MHz Bandwidth
1880.00 85.62 52 14 H 15.9 1.30 9.40 24.00 33
1880.00 82.64 97 17 \ 12.7 1.30 9.40 20.80 33
10 MHz Bandwidth
1880.00 85.73 197 1.9 H 16.1 1.30 9.40 24.20 33
1880.00 82.43 232 14 Y, 125 1.30 9.40 20.60 33
15 MHz Bandwidth
1880.00 85.15 271 1.6 H 155 1.30 9.40 23.60 33
1880.00 81.86 268 18 \Y 12.0 1.30 9.40 20.10 33
20 MHz Bandwidth
1880.00 85.93 8 13 H 16.3 1.30 9.40 24.40 33
1880.00 82.05 346 25 Vv 12.2 1.30 9.40 20.30 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;ecel.ver table . Cable | Antenna A})Jsolulte Limit
(MHz) (3;‘::3;3 Angle Height | Polar | Level | * Gain (dg’;) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 85.72 71 24 H 16.0 1.30 9.40 24.10 33
1880.00 81.36 181 18 \% 115 1.30 9.40 19.60 33
3 MHz Bandwidth
1880.00 85.85 310 20 H 16.2 1.30 9.40 24.30 33
1880.00 82.05 201 19 \% 12.2 1.30 9.40 20.30 33
5 MHz Bandwidth
1880.00 86.31 279 2.2 H 16.6 1.30 9.40 24.70 33
1880.00 82.42 109 11 \% 125 1.30 9.40 20.60 33
10 MHz Bandwidth
1880.00 86.04 133 2.2 H 164 1.30 9.40 24.50 33
1880.00 82.33 218 15 \% 124 1.30 9.40 20.50 33
15 MHz Bandwidth
1880.00 85.73 193 20 H 16.1 1.30 9.40 24.20 33
1880.00 81.85 357 18 \% 12.0 1.30 9.40 20.10 33
20 MHz Bandwidth
1880.00 85.64 220 2.2 H 16.0 1.30 9.40 24.10 33
1880.00 81.39 152 24 \% 115 1.30 9.40 19.60 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 2152 2157 2159

RB Size=1, RB Offset=2 22.20 2151 21.70

RB Size=1, RB Offset=5 21.46 21.39 21.32

QPSK RB Size=3, RB Offset=0 21.42 21.34 21.40

RB Size=3, RB Offset=1 22.40 21.89 2179

RB Size=3, RB Offset=2 22,01 2172 2155

RB Size=6, RB Offset=0 2161 21.19 2113

14 RB Size=1, RB Offset=0 2152 2156 2157
RB Size=1, RB Offset=2 2171 21.42 21.25

RB Size=1, RB Offset=5 2165 21.70 2153

160AM | RB Size=3, RB Offset=0 2117 2113 2114

RB Size=3, RB Offset=1 2215 2151 2157

RB Size=3, RB Offset=2 2173 2172 2152

RB Size=6, RB Offset=0 2212 2155 21.37

RB Size=1, RB Offset=0 21.91 2143 21.45

RB Size=1, RB Offset=7 2233 2172 2162

RB Size=1, RB Offset=14 21.94 2173 2167

QPSK RB Size=8, RB Offset=0 221 2168 21.98

RB Size=8, RB Offset=4 21.79 2151 21.30

RB Size=8, RB Offset=7 2176 21.41 2152

RB Size=15, RB Offset=0 2153 2171 2173

30 RB Size=1, RB Offset=0 2169 219 21.77
RB Size=1, RB Offset=7 2235 2138 2173

RB Size=1, RB Offset=14 2173 21.70 21.89

160AM | RB Size=8, RB Offset=0 2152 2159 2163

RB Size=8, RB Offset=4 21.66 2176 219

RB Size=8, RB Offset=7 21.23 21.37 21.26

RB Size=15, RB Offset=0 21.49 21.46 21.26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.46 21.66 21.58
RB Size=1, RB Offset=12 22.01 21.73 21.76
RB Size=1, RB Offset=24 21.45 21.16 21.14
QPSK RB Size=12, RB Offset=0 2141 21.24 21.18
RB Size=12, RB Offset=6 21.95 21.8 21.82
RB Size=12, RB Offset=11 2161 21.67 21.56
RB Size=25, RB Offset=0 21.27 21.3 21.17
>0 RB Size=1, RB Offset=0 22.36 21.79 21.71
RB Size=1, RB Offset=12 21.89 21.50 21.34
RB Size=1, RB Offset=24 21.95 21.73 215
16QAM RB Size=12, RB Offset=0 22.03 21.37 21.29
RB Size=12, RB Offset=6 21.71 21.64 21.57
RB Size=12, RB Offset=11 21.78 21.59 21.59
RB Size=25, RB Offset=0 21.95 215 21.49
RB Size=1, RB Offset=0 21.46 21.53 21.59
RB Size=1, RB Offset=24 21.89 21.77 21.87
RB Size=1, RB Offset=49 21.74 21.83 21.61
QPSK RB Size=25, RB Offset=0 22.08 21.90 21.89
RB Size=25, RB Offset=12 22.04 21.54 21.31
RB Size=25, RB Offset=24 21.68 21.51 21.41
RB Size=50, RB Offset=0 2213 21.71 21.57
100 RB Size=1, RB Offset=0 2222 21.83 21.67
RB Size=1, RB Offset=24 21.97 21.97 21.96
RB Size=1, RB Offset=49 2214 21.89 21.86
16QAM RB Size=25, RB Offset=0 2142 21.55 21.57
RB Size=25, RB Offset=12 22.48 21.79 21.81
RB Size=25, RB Offset=24 21.27 21.35 21.43
RB Size=50, RB Offset=0 21.71 213 21.25
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.43 21.42 21.61

RB Size=1, RB Offset=37 21.76 2151 21.69

RB Size=1, RB Offset=74 21.24 21.21 21.17

QPSK RB Size=36, RB Offset=0 21.67 21.32 21.23

RB Size=36, RB Offset=18 21.95 21.87 21.84

RB Size=36, RB Offset=37 21.82 21.59 21.59

RB Size=75, RB Offset=0 21.63 21.38 21.11

150 RB Size=1, RB Offset=0 22.03 21.72 21.77
RB Size=1, RB Offset=37 21.48 21.46 215

RB Size=1, RB Offset=74 21.65 21.69 21.75

16QAM RB Size=36, RB Offset=0 21.71 21.25 21.1

RB Size=36, RB Offset=18 21.79 21.74 21.69

RB Size=36, RB Offset=37 21.83 21.64 21.59

RB Size=75, RB Offset=0 21.88 21.45 21.46

RB Size=1, RB Offset=0 22.24 21.49 21.42

RB Size=1, RB Offset=49 22.27 21.75 21.71

RB Size=1, RB Offset=99 217 21.87 21.76

QPSK RB Size=50, RB Offset=0 21.91 21.85 21.92

RB Size=50, RB Offset=24 22.06 21.48 21.54

RB Size=50, RB Offset=49 21.6 21.46 21.51

RB Size=100, RB Offset=0 21.66 21.72 21.68

200 RB Size=1, RB Offset=0 22.02 21.77 21.94
RB Size=1, RB Offset=49 22.05 2171 21.81

RB Size=1, RB Offset=99 22.14 21.79 21.77

16QAM RB Size=50, RB Offset=0 22.15 21.59 21.58

RB Size=50, RB Offset=24 22.13 21.74 21.81

RB Size=50, RB Offset=49 21.88 21.37 21.43

RB Size=100, RB Offset=0 22.21 21.48 21.41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%KZSRB 4.62 13 Pass
QPS*; %)ORB 457 13 Pass
16Q’g'\ge§1RB 4.49 13 Pass
16QAg{IZ(ej;.OORB 4.48 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
e m) | (V)| @Bm) | qp | Gpp)
Middle Channel
1.4 MHz Bandwidth
1732.50 87.02 69 2.1 H 13.7 1.30 8.90 21.30 30
1732.50 84.69 315 12 Vv 12.0 1.30 8.90 19.60 30
3 MHz Bandwidth
1732.50 86.82 263 1.0 H 135 1.30 8.90 21.10 30
1732.50 84.26 300 17 \% 115 1.30 8.90 19.10 30
5 MHz Bandwidth
1732.50 86.57 333 2.0 H 13.2 1.30 8.90 20.80 30
1732.50 84.65 4 2.3 Vv 11.9 1.30 8.90 19.50 30
10 MHz Bandwidth
1732.50 86.44 150 19 H 131 1.30 8.90 20.70 30
1732.50 84.32 124 18 Vv 11.6 1.30 8.90 19.20 30
15 MHz Bandwidth
1732.50 86.19 33 15 H 12.9 1.30 8.90 20.50 30
1732.50 83.89 337 19 \ 11.2 1.30 8.90 18.80 30
20 MHz Bandwidth
1732.50 86.58 209 15 H 13.3 1.30 8.90 20.90 30
1732.50 84.09 92 19 Vv 114 1.30 8.90 19.00 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 87.05 58 16 H 13.7 1.30 8.90 21.30 30
1732.50 83.82 81 15 \% 111 1.30 8.90 18.70 30
3 MHz Bandwidth
1732.50 86.48 266 17 H 13.2 1.30 8.90 20.80 30
1732.50 84.06 101 11 \% 11.3 1.30 8.90 18.90 30
5 MHz Bandwidth
1732.50 87.16 238 15 H 13.8 1.30 8.90 21.40 30
1732.50 84.36 96 21 \% 11.6 1.30 8.90 19.20 30
10 MHz Bandwidth
1732.50 86.49 252 11 H 13.2 1.30 8.90 20.80 30
1732.50 84.25 142 2.2 \% 115 1.30 8.90 19.10 30
15 MHz Bandwidth
1732.50 86.63 100 1.0 H 133 1.30 8.90 20.90 30
1732.50 84.18 90 19 \% 115 1.30 8.90 19.10 30
20 MHz Bandwidth
1732.50 86.57 104 22 H 13.2 1.30 8.90 20.80 30
1732.50 84.21 142 14 \% 115 1.30 8.90 19.10 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.57 21.66 21.39

RB Size=1, RB Offset=2 21.49 21.51 21.48

RB Size=1, RB Offset=5 21.91 21.28 21.37

QPSK RB Size=3, RB Offset=0 21.63 21.29 21.14

RB Size=3, RB Offset=1 21.9 21.64 21.68

RB Size=3, RB Offset=2 21.54 21.71 21.65

RB Size=6, RB Offset=0 21.34 21.36 21.29

14 RB Size=1, RB Offset=0 21.57 21.56 21.59
RB Size=1, RB Offset=2 21.7 21.36 21.37

RB Size=1, RB Offset=5 22.29 21.67 21.54

16QAM RB Size=3, RB Offset=0 21.29 21.16 21.32

RB Size=3, RB Offset=1 21.57 21.57 21.73

RB Size=3, RB Offset=2 21.6 21.71 21.54

RB Size=6, RB Offset=0 22.09 21.33 21.58

RB Size=1, RB Offset=0 22.26 21.68 2151

RB Size=1, RB Offset=7 22.23 218 21.7

RB Size=1, RB Offset=14 22.11 21.78 21.87

QPSK RB Size=8, RB Offset=0 22.14 21.81 21.71

RB Size=8, RB Offset=4 22.05 21.36 21.55

RB Size=8, RB Offset=7 22.27 214 214

RB Size=15, RB Offset=0 22.31 21.49 21.6

30 RB Size=1, RB Offset=0 22.63 21.93 21.67
RB Size=1, RB Offset=7 21.97 21.84 21.75

RB Size=1, RB Offset=14 22.52 21.8 21.73

16QAM RB Size=8, RB Offset=0 21.69 21.53 21.39

RB Size=8, RB Offset=4 21.67 21.77 21.67

RB Size=8, RB Offset=7 21.44 21.22 21.45

RB Size=15, RB Offset=0 21.68 213 2153
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.63 21.49 21.49
RB Size=1, RB Offset=12 21.92 21.65 21.75
RB Size=1, RB Offset=24 2171 21.27 21.25
QPSK RB Size=12, RB Offset=0 22.02 21.21 21.34
RB Size=12, RB Offset=6 21.7 21.78 21.74
RB Size=12, RB Offset=11 21.82 21.73 21.74
RB Size=25, RB Offset=0 21.31 21.27 21.14
>0 RB Size=1, RB Offset=0 22.38 21.74 21.58
RB Size=1, RB Offset=12 21.25 21.33 21.52
RB Size=1, RB Offset=24 21.88 21.5 21.52
16QAM RB Size=12, RB Offset=0 21.36 21.34 21.37
RB Size=12, RB Offset=6 22.18 21.46 21.46
RB Size=12, RB Offset=11 22.15 215 21.58
RB Size=25, RB Offset=0 21.71 213 2151
RB Size=1, RB Offset=0 21.58 21.58 21.45
RB Size=1, RB Offset=24 22.38 21.65 21.85
RB Size=1, RB Offset=49 22.35 21.88 21.78
QPSK RB Size=25, RB Offset=0 2237 21.91 21.75
RB Size=25, RB Offset=12 21.47 21.51 21.36
RB Size=25, RB Offset=24 21.47 21.55 21.63
RB Size=50, RB Offset=0 21.46 21.65 21.55
100 RB Size=1, RB Offset=0 22.55 217 21.72
RB Size=1, RB Offset=24 21.7 21.75 21.92
RB Size=1, RB Offset=49 22.18 21.93 21.88
16QAM RB Size=25, RB Offset=0 22.07 21.42 21.45
RB Size=25, RB Offset=12 21.88 21.82 21.82
RB Size=25, RB Offset=24 2142 21.49 21.47
RB Size=50, RB Offset=0 21.89 21.46 21.3
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPZKZé)lRB 4.46 13 Pass
stgz(gORB 4.58 13 Pass
16Q’g'\ge§1RB 4.46 13 Pass
16QAS|'V; e()SORB 4.49 13 Pass
QPSK:

Frequency l;ecei.ver ’tl;:;)liz RX e Sucb:t;::tedAntenna Lo Limit
(MHz) (:;C::\l]l)g Angle Height | Polar | Level Loss Gain (E‘];‘:ll) (dBm)
Degree m) | V) | @Bm) | qpr | g
Middle Channel
1.4 MHz Bandwidth
836.5 83.72 139 16 H 21.7 0.28 0.0 21.42 38.45
836.5 81.34 15 13 Vv 21.3 0.28 0.0 21.02 38.45
3 MHz Bandwidth
836.5 83.41 295 2.2 H 214 0.28 0.0 21.12 38.45
836.5 81.07 175 18 \ 21.1 0.28 0.0 20.82 38.45
5 MHz Bandwidth
836.5 83.05 19 17 H 211 0.28 0.0 20.82 38.45
836.5 80.72 12 2.3 \% 20.7 0.28 0.0 20.42 38.45
10 MHz Bandwidth
836.5 82.64 38 2.1 H 20.6 0.28 0.0 20.32 38.45
836.5 80.18 175 18 Vv 20.2 0.28 0.0 19.92 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

16QAM:
Frequency Receiyer 2&: —— S“Cb:tl;::tedAntenna Absolute Limit
(MHz) l?glz;il{l’)g Angle Height | Polar | Level Loss Gain (I&gl:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
836.5 84.72 48 13 H 227 0.28 0.0 22.42 38.45
836.5 82.75 201 20 \% 22.8 0.28 0.0 22.52 38.45
3 MHz Bandwidth
836.5 83.84 97 23 H 21.8 0.28 0.0 21.52 38.45
836.5 82.02 186 16 \% 220 0.28 0.0 21.72 38.45
5 MHz Bandwidth
836.5 83.41 205 2.2 H 214 0.28 0.0 21.12 38.45
836.5 81.65 123 25 \% 217 0.28 0.0 21.42 38.45
10 MHz Bandwidth
836.5 83.15 176 1.8 H 212 0.28 0.0 20.92 38.45
836.5 81.24 247 21 \% 212 0.28 0.0 20.92 38.45
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LTE Band 7:
Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 2153 21.47 21.64
RB Size=1, RB Offsat=12 2238 2151 2168
RB Size=1, RB Offset=24 21.32 21.42 212
QPSK RB Size=12, RB Offset=0 2131 2127 2123
RB Size=12, RB Offset=6 2258 2179 21.64
RB Size=12, RB Offset=11 2222 2152 2174
RB Size=25, RB Offset=0 212 21.14 21.26
> RB Size=1, RB Offset=0 2153 2168 2156
RB Size=1, RB Offset=12 2218 21.48 213
RB Size=1, RB Offset=24 2224 2174 2175
16QAM RB Size=12, RB Offset=0 21.94 2137 2122
RB Size=12, RB Offset=6 2244 2158 2175
RB Size=12, RB Offset=11 2175 21.76 216
RB Size=25, RB Offset=0 21.34 2137 2138
RB Size=1, RB Offset=0 22.00 2158 21.49
RB Size=1, RB Offset=24 2219 2176 21.81
RB Size=1, RB Offset=49 21.99 21.86 2173
QPSK RB Size=25, RB Offset=0 2215 21.87 217
RB Size=25, RB Offset=12 222 21.38 2153
RB Size=25, RB Offset=24 2229 2153 2151
RB Size=50, RB Offset=0 22,09 2161 21.64
10 RB Size=1, RB Offset=0 2215 2168 2174
RB Size=1, RB Offset=24 21.85 2176 21.92
RB Size=1, RB Offset=49 22.09 218 21.85
16QAM RB Size=25, RB Offset=0 21.94 21.45 2154
RB Size=25, RB Offset=12 2168 219 21.90
RB Size=25, RB Offset=24 215 21.45 214
RB Size=50, RB Offset=0 21.64 21.45 21.39
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 21.59 21.55 21.63
RB Size=1, RB Offset=37 21.82 21.78 21.54
RB Size=1, RB Offset=74 21.73 21.36 21.28
QPSK RB Size=36, RB Offset=0 21.74 21.39 21.3
RB Size=36, RB Offset=18 222 21.69 21.71
RB Size=36, RB Offset=37 21.74 21.57 21.55
RB Size=75, RB Offset=0 21.84 21.21 21.12
o RB Size=1, RB Offset=0 22.05 21.58 21.53
RB Size=1, RB Offset=37 21.32 21.33 21.29
RB Size=1, RB Offset=74 22.28 21.69 21.66
16QAM RB Size=36, RB Offset=0 21.44 21.38 21.17
RB Size=36, RB Offset=18 2154 215 21.72
RB Size=36, RB Offset=37 21.65 21.76 21.53
RB Size=75, RB Offset=0 21.74 21.44 21.6
RB Size=1, RB Offset=0 21.79 21.62 21.71
RB Size=1, RB Offset=49 21.79 21.76 21.61
RB Size=1, RB Offset=99 22.54 21.82 21.67
QPSK RB Size=50, RB Offset=0 22.5 21.78 21.91
RB Size=50, RB Offset=24 21.79 2142 21.33
RB Size=50, RB Offset=49 21.57 21.63 21.63
RB Size=100, RB Offset=0 21.47 21.54 21.72
20 RB Size=1, RB Offset=0 22.54 21.76 21.68
RB Size=1, RB Offset=49 21.8 21.82 21.91
RB Size=1, RB Offset=99 21.96 21.86 2191
16QAM RB Size=50, RB Offset=0 217 21.56 21.67
RB Size=50, RB Offset=24 2241 21.71 21.61
RB Size=50, RB Offset=49 214 21.27 21.29
RB Size=100, RB Offset=0 2212 21.27 21.33
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 4.85 13 Pass
QPSK (50RB
Size) 481 13 Pass
16QAM (1RB
Size) 452 13 Pass
16QAM (50RB
Size) 457 13 Pass
EIRP:
QPSK:
Frequency e s Ial;)li: A e SquSt[l,tlmedA AR Limit
MH Reading Anol Height | Polar | Level able | Antenna | [ evel dB
(MHz) (dBpV) 5 m) |@V)| @Bm) | Lo | Gan | (dBm) (dBm)
Degree (dB) | (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 82.31 229 17 H 12.1 2.60 10.20 19.70 33
2535.00 8141 150 2.2 \Y 11.9 2.60 10.20 19.50 33
10 MHz Bandwidth
2535.00 81.65 11 2.1 H 115 2.60 10.20 19.10 33
2535.00 81.25 157 1.8 V 11.7 2.60 10.20 19.30 33
15 MHz Bandwidth
2535.00 81.56 19 11 H 11.4 2.60 10.20 19.00 33
2535.00 81.08 100 1.8 V 11.5 2.60 10.20 19.10 33
20 MHz Bandwidth
2535.00 81.75 o) 1.6 H 11.6 2.60 10.20 19.20 33
2535.00 81.42 317 2.1 \Y 11.9 2.60 10.20 19.50 33

FCC Part 27, FCC Part 22H/24E

Page 35 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16QAM:
Frequency lliecei.ver ;l;ul;)li::l R Anpenns Sucb:t[ﬁ:tedAntenna Al Limit
(MHz) (3;‘::3;3 Angle Height | Polar | Level Loss Gain (E%V;l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 82.06 13 11 H 11.9 2.60 10.20 19.50 33
2535.00 81.38 73 18 \% 11.8 2.60 10.20 19.40 33
10 MHz Bandwidth
2535.00 81.94 318 18 H 11.8 2.60 10.20 19.40 33
2535.00 81.66 337 10 \% 121 2.60 10.20 19.70 33
15 MHz Bandwidth
2535.00 82.35 73 13 H 12.2 2.60 10.20 19.80 33
2535.00 81.49 191 2.2 \% 11.9 2.60 10.20 19.50 33
20 MHz Bandwidth
2535.00 82.61 246 2.2 H 124 2.60 10.20 20.00 33
2535.00 81.74 67 19 \% 12.2 2.60 10.20 19.80 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED

BANDWIDTH

Applicable Standard

FCC 47 §2.1049, §22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

Signal Analyzer

EUT Splitter
Universal Radio
Communication
Tester
Test Data
Environmental Conditions
Temperature: 25C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-06 to 2019-09-13.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 248.40 323.08
EGPRS(8PSK) 836.6 246.79 313.46
Frequenc 99% Occupied 26 dB Emission
Mode (I\‘}H ) Y Bandwidth Bandwidth
: (MHz) (MHz)
RMC (BPSK) 836.6 417 471
HSUPA (BPSK) 836.6 4.23 4.98
HSDPA (16QAM) 836.6 421 5.17
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 243.59 315.06
EGPRS(8PSK) 1880.0 248.40 314.42
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 417 4.72
HSUPA (BPSK) 1880.0 418 4.73
HSDPA (16QAM) 1880.0 418 4.72
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}H ) y Bandwidth Bandwidth
z (MHZz) (MHZz)
RMC (BPSK) 1732.6 417 4.73
HSUPA (BPSK) 1732.6 4.20 491
HSDPA (16QAM) 1732.6 4.20 4.72
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® RBW 5 kHz Delta 1 [T1 ]
VBW 10 kHz -0.72 dB
Ref 36 dBm “Att 30 dB SWI 40 ns 323. 076923077 kHz
Ofget 6 (B oBW248. 397434897 kHz,l
30 Markdr 1 [T11]

dBn

DL 26.5|dBm
WM 836. 441666667 Mz
W 20

(r v\ Temp (Tt s
13. 49 dBnm

u T2 L
8d6. 476604564 Mt

e Tenp [Z T TT 08w
{/ \\‘\ 11.31 dBn
1
D2 015 dBm 836. 725000000 MHz

L \‘Mhﬂmh

- 60

Center 836.6 Mz 100 kHz/ Span 1 Mz

Date: 5.SEP.2019 21:08:21

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

@ “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -0.62 dB
Ref 36 dBm “Att 30 dB SWF 40 ns 313. 461538462 kHz
O f get 6 dB OBW246. 794871795 KHZ,I
k3o Markdr 1 [T1hy

-4.99 dBn

836. 441664667 MHz
1 PKENS/ D]l 20.9/dBm
Terp [T T 11 O

.74 dBn
836. 476604564 Mz

Al
[1o + = Tenp [Z TTT THVW
4.00 dBm
8d6. 723397436 Miz

N ¥ y
D2 -p.1 dBm

LVL

- 60

Center 836.6 Miz 100 kHz/ Span 1 Mz

Date: 5.SEP.2019 21:17:29
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.40 dB
Ref 31 dBm Att 20 dB SWI 5 ns 4.711538462 MHz
[0 Ofjet 648 TBW |4 166664667 V&
Markgr 1 [T1(]
20 -1.69 dBn
D1 18.2|dBm 4 44 M=
Mo gt/ My Tenp [1 [T1 oBw
Lio Nl 12 .00 dBm
/ \ 834. 516664667 M| "
Tenp [2 [T1 cBw
40 dBo

8. 683333333 MHz

|
;_,——r——ﬁ‘/
£ 2

/p\ 308
A

Center 836.6 Mz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:15:53

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -0.95 dB
Ref 31 dBm *Att 20 dB SWF 5 ns 4.983974359 Mz
[0 Ofget 648 OBW |4. 230769231 M
Markgr 1 [T1(]
2 86 dBn
834. 067944718 Mtz
DL 17.1(dBm
1 P4 TV - Terp [1 [T1 cgw
kﬂ«/\k\‘ . .20 dBn
F10 T LVL
v 834. 484614385 Mz
Tenp [2 [T1 OBW
Lo 93 dRn
838. 715384615 Mz
1 1
1o D2 -B.9.WBm W
3DB
f-30
f--40
|- 50
I-- 60
Center 836.6 Mz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:17:49
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.10 dB
Ref 31 dBm Att 20 dB SWI 5 ns 5.169871795 Mz
[[307 OFf §et 6 ch OBW 4214743590 NHz

Markgr 1 [T1(]

834. 035894436 Mz

D1 17.1|dBi
" Moo

Lio k'

\/\u\m\\ Tenp |1 [T1 OBW
T .85 dBr

834. 500641026 MHz
Tenp |2 [T1 OBW
4 4 dBn

\ 838. 715384615 Mz
1

=0
lag
1o W m

WM’“‘“MI

3DB

Center 836.6 Miz 1

Date: 5.SEP.2019 20:21:50

PCS Band (Part 24E)

MHz/

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

Ref 36 dBm At 30 dB

“RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -1.25 dB
SWI 40 ns 315. 064102561 kHz

O f get 6 4B

OBW243. 589743590 kHZ,I

30 Markgr 1 [T’I }
-1.41 dBn
D1 24.4|dBm
T. 879843260 G
1 PN NWM""L\MA
20 v TeTp T T oEvY
e W] "ot asn
LVL
lj- N2 1.879874205 GHz
10
Terp [2 T TT CHW
.16 dBm
. 1.880121795 GHz
o Y -

D2 -[L.6 dBm /
- 10

]

WM

- 50

- 60

Center 1.88 GHz 100

Date: 5.SEP.2019 21:22:05

kHz/

Span 1 Mz
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® RBW 5 kHz Delta 1 [T1 ]

VBW 10 kHz -1.15 dB
Ref 36 dBm Att 30 dB SWI 40 ns 314. 423076925 kHz
offet 6 (B oBW248. 397434897 kHz,l

30 Markgr 1 I[T1 l’

-3.51 dBn

1.879844872 Gz

0 i rp B e
1.879874603 GHz

1o ¥ Tenp [Z T TT OBV
V T2 4.56 dBn
o 1.880123000 GHz

/ \
D2 -p.2 dBm

- 10 ,f’ \
- 20 3DB

" ./
] MMMW

Center 1.88 GHz 100 kHz/ Span 1 Mz

Date: 5.SEP.2019 21:31:49

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

@ “ RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz -1.74 dB
Ref 31 dBm “Att 20 dB SWr 5 ns 4.721153846 Mz
[0 Ofget 648 OBW |4. 166664667 Mz
Markgr 1 [T1(]
20 85 dBn
D1 17.4|dBm 1.877644231 Griz
1P s e, SAA Tenp |1 [T1 oBwW
il T2 .40 dBm
10 LVL
1.877914667 Gz
Tenp [2 [T1 OBW
Lo 8 dBn
{ \ 1.882083333 Gz
E o D2 -B.6 dBm :

W -

T i
- 40
- 50
t- 60
Center 1.88 Gz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:45: 36
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.07 dB

Ref 31 dBm Att 20 dB SWI 5 ns 727564103 Mz

>

[[307 O fget 6 (jB OBW [47182693308 MMz
Markgr 1 [T1(]
-1@¢. 07 dBn

[20 1.877631821 Gz
DL 16 digm = V. TV P Tenp [T TTT OBW
[vaxH] Lo TM M . P I

1.87790(0641 GHz
Tenp [2 [ T1 oBwW
dBn

o
{ \1 1. 882083333 GHz
4 s ho us

Center 1.88 Gz 1 MHz/ Span 10 MHz
Date: 5.SEP.2019 20:42:31

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ “ RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.21 dB
Ref 31 dBm “Att 20 dB SWF 5 s 717948718 Mz

[0 Ofget 648 OBW |4. 182697 MRz
Markgr 1 [T1(]

9.38 dBn

877641436 GHz

1 P D1 16.1|dBm Tenp |1 [ T1 OBW

.87 dBm
52 9 d{

. 877900641 GHz
[T oBW
- | l‘\[ L
- w/ \“h
3DB
F‘PSM\*' i .

IN

=y

LVL

//421'—4
4
o
3
N

4 _dBn
882083333 GHz

0

="

Center 1.88 Gz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:44:01
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AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.00 dB
Ref 31 dBm Att 20 dB SWI 5 ns 4.727564103 MHz
[[30” O fget 6 ch OBW |4.166666667/ NMHZ
Markgr 1 [T1(]
Loo -7.88 dBn
DL 17.7|dBi 1 0244231 GHz
1 P " T PN B Tenp |1 [T1 ofw
k10 3 T2 .81 denjl

=

73051667 GHz
Tenp (2 [ T1 OBW

dBn
. 734683333 GHz

0
D2 -B.3 dgm
- 10

1
=y

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 13.SEP.2019 00:20:17

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -1.57 dB

Ref 31 dBm “Att 20 dB SWr 5 ns 4.910256410 MHz
[[30” OFf get 6 ch OBW [47198717949 Mz
Markgr 1 [T1(]
-9.86 dBm

1. 73005128 GHz

DL 15.9|dBm o] Terp [T TTT CBW
Lo WW g, 42 denfl
-
b T

1.730500641 GHz
‘1 Tenp [2 [ T1 oBwW

9 dBn

-0
1. 734699359 GHz
1
1 B2 o—1 48

WM‘{WN WWNWW

Center 1.7326 GHz 1 MHz/ Span 10 Mz

Date: 13.SEP.2019 00:21:26
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

®

RBW 100 kHz
VBW 300 kHz

Delta 1 [T1 ]

-0.16 dB

Ref 31 dBm Att 20 dB SWI 5 ns 4.717948718 Mz
[[307 OFf §et 6 (iB OBW [47198717949 NHz
Markgr 1 [T1(]

-1q. 10 den||/iZM

1

730247436 Gz

=
T

D1 16.2|dBm
! Wi Ao Tenp [T [T1 OBW
L1 W k*/‘\’\"‘"\\A .14 dBm
o 1.730504641 GHz
/ 2 [T1 oW
4111 dBn

0
D2 8 A{m

=y

. 734699359 GHz

el

i

Center 1.7326 GHz 1

Date: 13.SEP.2019 00:22: 47

MHz/

Span 10 MHz

3DB
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.10 1.31
14
16QAM 111 1.30
QPSK 2.69 286
3.0
16QAM 2.69 287
QPSK 4.52 4.93
5.0
16QAM 450 4.89
QPSK 8.96 958
10.0
16QAM 8.96 9.46
QPSK 13.56 14.79
15.0
16QAM 13550 14.67
QPSK 18.00 19.24
20.0
16QAM 18.08 19.16
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 30 kHz Delta 1 [T1 ]
* VBW 100 kHz 1.97 dB
Ref 25 dBm “Att 25 dB SWF 15 ns 1.304609218 Mz
offget 6 dB OoBW [1. 09800000 sz"
20 i e
D1 15.6% dBm 1498 4B
gy/\rwm"vﬂ\”"\’“""”w"‘""/'\"’“‘\r\w 1.879341683 Gz
10 Tenp [T [ 11 W
1q. 44 dBm
Lo 1. 879448000 GHz
Tenp |2 [T1 OBW
.]’ﬂ \i 12 dBn
10 1.880546000 Gz

-

Wiy

~Fr]

—- 70

Center 1.88 GHz 300 kHz/

Date: 6.SEP.2019 18:38:28

Span 3

MHz

LWL

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

Ref 25 dBm TAtt 25 dB

“ RBW 30 kHz
“ VBW 100 kHz
SWI 15 ns

Delta 1 [T1 ]

2.55
298597194

-

dB
MHz

Ofget 6 dB

=y

. 11000¢000

e

20

Ve R

— Tt
-1Q 65

dBn

-’\r»/"\/\/‘\/\ov\,»\\r

=y

879341683

GHz

D1 15.42 dBm
Wm{\n’\k/w
10 4

:

Tenp

TTTT CBW

=

879444000

dBm

2 [T1 oBw

1. 0554000

dBm
GHz

o

—- 70

Center 1.88 GHz 300 kHz/

Date: 6.SEP.2019 18:39:01

Span 3 Mz

3DB
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 30 kHz Delta 1 [T1 ]
“ VBW 100 kHz 2.35 dB
Ref 25 dBm “Att 25 dB SWI 30 ns 2.861723447 Mz
offget 6 dB oBW [2. 688004000 sz"
20 kgt Tt
-11. | A]
DL 14.1% dBm T2 1 8785(131122 dGE;
| LN W W N i
MEX 10 N
Tenp [T [ TT VW
Lo 1.878654000 GHz
Tenp |2 [T1 OBW
36 dBn
10 1.881344000 GHz
D2 -fi1 87(:18 T\
[ w-’\r/ \wy
- 30 308
- 40
- 50
- 60
- 70
Center 1.88 GHz 600 kHz/ Span 6 Mz
Date: 6.SEP.2019 18:39:27

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 30 kHz Delta 1 [T1 ]
“ VBW 100 kHz 3.46 dB
Ref 25 dBm ‘At 25 dB SWr 30 ns 2.873747495 M4z
ofdet 6 dB OBW |2. 68800000 sz"
20 e
-13.99 dBn
DL 12.27 dB 1 878563126—CHz
« |10 T T ETIYR Ao PN
1P bt G v T T e e
37 dBm L
" 1. 878654000 GHz
Tenp |2 [T1 oW
1.55 dBm
| 1o ; 1.881344000 G
D2 -3 nde \
B "'\/\f‘l \w
W VWMM
3DB
L 40
L 50
L 60
L 70
Center 1.88 GHz 600 kHz/ Span 6 Mz
Date: 6.SEP.2019 18:39:54
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz 1.32 dB
Ref 25 dBm “Att 25 dB SW 5 ns 4.929859719 Mz
offget 6 dB OBW [4. 520009000 sz"
20 e kgt T {1
Dl 15.4§ dBm 7 1 den
YAWWMJMWW y2 1.877528050 GHz
MR |-10 Tenp [T [TT CHW
11.43 denfl
" 1. 877740000 GHz
enp |2 [T1 OBW
9.81 dBn
| . 1.882260000 GHz
P2—{ro—SP By
PP NN [ \ oty
NN LA T W“"’\m
- 30 308
-- 40
- 50
- 60
- 70
Center 1.88 Gz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 18:40:32

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz 4.32 dB
Ref 25 dBm CALt 25 dB SWI 5 ns 4.889779559 MHz
O f get 6 dB OBW |4. 500009000 I\/HZ"
20 kAT
DL 15.38 dBm 1171 dBn
;}‘MJ‘WMI\NJ\J’\NMMWL T2 1. 877528050 GHz
1 P e Terp [T T TT CHW
9.88 dBn L
n 1. 877760000 GHz

.47 dBm

Eem 2 [T1 OBW
1.882260000 GHz

L] S W T "WW\/MW

—- 70

Center 1.88 Gz 1 MHz/ Span 10 Mz

Date: 6.SEP.2019 18:41:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz 3.67 dB
Ref 25 dBm TAtt 25 dB SWI 10 ms 9.579158317 Mz
ofget 6 4B OBW [8. 960004000 sz"
20 e

-13. 06 den||/iZ¥

DL 13.17 dBm 7 = T 875130261 Gz
— At WYY PRI N
Tenp [T [ TT VW
-39 denf
" 1. 875520000 GHz

=

Tenp |2 [T1 OBW
1Q. 39 dBn
|

dg

3DB

—- 70

Center 1.88 Gz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 18:41:42

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz 1.06 dB
Ref 25 dBm CALt 25 dB SWIr 10 ns 9.458917836 MHz
O f get 6 dB OBW [8. 96000Q000 ’\/HZ"

20 L ]
-11.91 dBn

s T87525(501 Gz
v \Tenp T[T1 g

D1 13.4|dBm
MW [-10 TLap sl A, P W AJJ\

an
A4

N
H

1.69 dBm
875520000 GHz
Tenp [2 [T1 oBw

.17 dBm
. 884480000 GHz

LVL

=y

=]
=

10 j
D2 -2, GfB

—- 20

o pred M

—- 70

Center 1.88 Gz 2 MHz/ Span 20 Mz

Date: 6.SEP.2019 18:42:13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 Mz 3.88 dB
Ref 25 dBm “Att 25 dB SWF 2.5 ns 14, 789579158 Mz
offget 6 dB 0BW 1[3. 560000000 sz"
20 TR {T
D1 16.2§ dBm =
N SN EWTA RS A fa 2 i
T’& Rl 1.872574150 GHz
MR |-10 Tenp [T [TT CHW
1312 denf
Lo 1.87328Q000 GHz
enp |2 [T1 OBW
1Q. 95 dBm
=10 m.\»ﬂ:{]dn 1 6840000 GHz
e B \"h"'w,\ | ‘WJ"\,\,I.,N‘«
- 30 308
- 40
-- 50
- 60
- 70
Center 1.88 Gz 3 MHz/ Span 30 MHz
Date: 6.SEP.2019 18:42:52

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 Mz 2.88 dB
Ref 25 dBm “Att 25 dB SW 2.5 s 14. 669338677 Mtz
ofdet 6 (B CBW 13. 500004000 sz"
120 U R
D1 15.14 dBm F . -11. 20 dBn
ﬁWWMMW 1.872634271 GHz
1 P e Terp [T T TT CHW
1f.66 aenf
n 1. 873280000 GHz
Tenp [2 [T1 CBW
11. 26 dBn
| . 1.886780000 Gz
Dz IO a \,\
X T N wf“ww%
- 30 3DB
- 40
- 50
L 60
L 70
Center 1.88 Gz 3 MHz/ Span 30 Mz
Date: 6.SEP.2019 18:43:22
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 Mz 1.02 dB
Ref 25 dBm “Att 25 dB SWr 2.5 ms 19. 238476954 Mz
offet 6 4B 0BW 18. 000004000 sz"
20 e kT
D1 15.2¢ dBm -10.29 dBn
ettt n A A2 1.87034(Q681 GHz
X 10 Tenp [T [ 1T W
13.41 aenfl
" 1. 871040000 GHz
Tenp |2 [T1 OBW
1Q. 59 dBm
10 1.889040000 GHz
DZ - LU;\[\? a
WWAW’L‘A ’ \MW\“M“WM
-30 308
- 40
50
- 60
70
Center 1.88 Gz 4 MHz/ Span 40 MHz
Date: 6.SEP.2019 18:44:01

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 3.44 dB
Ref 25 dBm “Att 25 dB SW 2.5 ms 19. 158316633 Mz
offdet 6 4B oBW 18. 080004000 sz"
20 Nk — T
DL 14.53 dBm ; -19. 63 den N
}MWWW 1. 870420842 Gz
1 P e Terp [T T TT CHW
95 dBn L
o 1.87104Q000 GHz
Tenp 2 [T1 OBW
1Q. 89 dBm
10 1.889120000 GHz
= D2 - [[1.47] dB| \
- 20 i 4
-30 3DB
- 40
- 50
- 60
70
Center 1.88 Gz 4 MHz/ Span 40 Mz
Date: 6.SEP.2019 18:44:46
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.10 1.29
14
16QAM 1.10 1.31
QPSK 2.69 285
3.0
16QAM 269 267
QPSK 452 5.65
5.0
16QAM 4.52 551
QPSK 9.00 9.70
10.0
16QAM 8.96 9.46
QPSK 13.62 15.93
15.0
16QAM 13.62 16.47
QPSK 18.00 19.08
20.0
16QAM 18.00 19.24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Delta 1 [T1 ]

* VBW 100 kHz 1.67 dB
Ref 25 dBm “Att 25 dB SWF 15 ns 1.286573146 Miz
offget 6 dB OBW [1. 104009000 sz"

20 e e

-10.84 dBn

R WWWWM 1.731853707 GHz

10 T4 Tenp [L [T1 W
Lo 1.73194§000 GHz

Tenp |2 [T1 OBW
‘J/ \1 29 dBn
1.733052000 Gz

r-10 DZ [T 19/'7

LEATS

—- 70

Center 1.7325 GHz 300 kHz/

Date: 6.SEP.2019 18:45:16

Span 3 Mz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Delta 1 [T1 ]
* VBW 100 kHz 1.35 dB
Ref 25 dBm “Att 25 dB SWI 15 ns 1.310621242 Mz
offget 6 dB OBW [1. 104009000 sz"
20 Ve REr— T[]
-11.53 dBn
Dl 14.7% dBm
WW\/\M—M\A’V‘N"\/\A\ 1.73183%3671 Gz
X 10 - -
Tenp [T [ TT V[
Lo 1. 731943000 GHz
Tenp |2 [T1 OBW
i‘/ i 1.11 dBm
|10 1. 733046000 GHz
D2 - [I1. 28;8 “\
B W L“"WF
] )
NPTV R | EleE
- 40
- 50
- 60
- 70
Center 1.7325 GHz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 18:45:45
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Delta 1 [T1 ]
* VBW 100 kHz 4.27 dB
Ref 25 dBm *Att 25 dB SWF 30 ns 2.849699399 Mz
Ofget 6 B OBW [2. 688009000 I\/Hz"
20 e Rgr— T Tt
-13. 34 dBn
D1 13.3]1 dBm X 2 T 731063126 G &
X |10 T AN . I A
M v A A Yy Tenp [T [TT OBW
| 1. 731154000 GHz
Tenp |2 [T1 OBW
59 dBn
|10 1. 733844000 GHz
|
D2 -2 67(:18 \
B .A/ \
;ﬁw LT e e Rl WWM/L‘/\'JMW 3DB
- 40
- 50
- 60
- 70
Center 1.7325 Gz 600 kHz/ Span 6 Mz
Date: 6.SEP.2019 18:46:18

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 30 kHz Delta 1 [T1 ]
“ VBW 100 kHz 2.75 dB
Ref 25 dBm “Att 25 dB SWI 30 ns 2. 873747495 Mz
Ofget 6 dB oBW [2. 688009000 sz"
20 e
-14.73 dBn
1.731063126 GHz
mz 1o D1 11.3¢ dBm — — — -
(e T VSV IR A I W end WA, Tenp [T [ T1 OpW
60 dBn L
Lo 1. 73115000 GHz
Tenp [2 [T1 oW
.97 dBm
| 10 * 1.733844000 GHz
D2 - 4. 64% dBm \
B f} \.n
WWW e A Vi W 3DB
- 40
- 50
- 60
- 70
Center 1.7325 GHz 600 kHz/ Span 6 Mz
Date: 6.SEP.2019 18:46:47
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 100 kHz

Delta 1 [T1 ]

* VBW 300 kHz -0.08 dB
Ref 25 dBm “Att 25 dB SW 5 ns 5. 651302605 Mz
offget 6 dB OBW [4. 520009000 sz"
20 e kgt T {1
-10. 48 dBn
DL 14.9% dBm q
#WWMMW T2 1. 729504008 GHz
MR |-10 Tenp [T [TT CHW
19.89 denfl
" 1. 730240000 GHz
enp [2 [T1 OBW
9.36 dBn
L 1
| 1.734760000 GHz
-10 Tﬁ‘ 05 dg| N
, MMWWN Wlnﬂ 'y
ARYY "\N\[\M,VM
- 30 308
-- 40
- 50
- 60
- 70
Center 1.7325 GHz 1 MHz/ Span 10 Mz
Date: 6.SEP.2019 18:47:29

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 100 kHz

Delta 1 [T1 ]

“ VBW 300 kHz 0.79 dB
Ref 25 dBm “Att 25 dB SWI 5 ns 5.511022044 Mz
offdet 6 4B OBW [4. 520000000 sz"
20 =
D1 14.67 dBm =11 39 dBiy
WWMMM T2 1.729463928 GHz
BEX |-10 Tenp [T [TT CHW
1.72 dBm L
o 1. 730240000 GHz
Tenp [2 [ T1 odw
.56 dBm
| 10 1 1.734760Q000 GHz
D2 - ‘W.Jss ag ‘W
wan'm i NV\‘Hh‘u‘\lvw”‘-w w
- 30 3DB
-- 40
-- 50
- 60
- 70
Center 1.7325 GHz 1 MHz/ Span 10 Mz
Date: 6.SEP.2019 18:48:11
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 100 kHz

Delta 1 [T1 ]

* VBW 300 kHz 0.71 dB
Ref 25 dBm *Att 25 dB SW 10 ns 9. 699398798 Mz
Ofget 6 B OBW [9. 000009000 sz"
20 e Rgr— T Tt
-13.72 dBn
DL 12 B 4 590180—CHz
MER 10 il i "WYY YO ST o T2
N v v Tenp [T [ TT VW
| 1. 72802000 GHz
Tenp [2 [T1 OBW
1.94 dBm
|10 i 1. 737020000 GHz
D2 - 13’,‘Mﬂyda \H
o 308
- 40
- 50
- 60
- 70
Center 1.7325 Gz 2 MHz/ Span 20 Mz
Date: 6.SEP.2019 18:48:50

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

* RBW 100 kHz

Delta 1 [T1 ]

* VBW 300 kHz 6.05 dB
Ref 25 dBm “Att 25 dB SWr 10 ns 9. 458917836 Mz
Ofget 6 dB oBW [8. 960009000 sz"
20 e —— -
-1%.20 dBn
Dl 11.93 dBm ¥% ™ T 1. 14421 GHz
1 P e T e W S IV S Ad S W Te s [T T TT Oy
62 dBm L
Lo 1. 72802¢000 GHz
Tenp [2 [T1 oW
.59 dBm
| 10 \ 1. 736980000 GHz
D2 -4 o7j dgf \
- 20 \
WW" i Vot
- 40
- 50
- 60
- 70
Center 1.7325 GHz 2 MHz/ Span 20 MHz
Date: 6.SEP.2019 18:49:18
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz 0.52 dB
Ref 25 dBm “Att 25 dB SWF 2.5 ns 15. 931863727 Mz
Ofget 6 B oBW 13. 620009000 sz"

20 e

D1 15.33 dBm -10 10 dBn

IG(WWMWM T2 1724654309 Gz

1 P Tenp [T T TT OBW
1. 72572Q000 GHz

N

[T1 oW

—0-
enp
J x'\i 9. 41 dBn
| .. _ . 739340000 GHz

e My
v

=

3DB

—- 70

Center 1.7325 GHz 3 MHz/ Span 30 Mz

Date: 6.SEP.2019 18:50:12

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 300 kHz Delta 1 [T1 ]
CVBW 1 Mz 0.20 dB

Ref 25 dBm CAtt 25 dB SWIr 2.5 ns 16. 472945892 Mz

offet 6 4B oBW 13. 620004000 sz"

20 e Rkgr— T 1T

-13. 24 dBm
D1 14.4% dBm

FW\#\WWM 724293587 GHz

X 10 VJ\r
Tenp [T [T g
9. 03 dBn
72572(0000 GHz

o
enp [2 [T1 oW
1.53 dBn
1

L 1. 739344000 Gz

r-10 573 ?1%35 dgm !
WM I 4,

=

LVL

=y

=

;

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 6.SEP.2019 18:51:19
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 300 kHz Delta 1 [T1 ]
*VBW 1 Mz 4.72 dB
Ref 25 dBm TAtt 25 dB SWI 2.5 ns 19. 078156313 Mz
ofget 6 4B oBW 18. 000004000 sz"
—-20 veErRgr L [ T[]

-11. 04 dBn

D1 14.29 dBm F%

o Ve I e e 1. 722924842 Gz
MR |-10 Tenp [T [TT CHW
11. 00 dBm v
" 1. 723540000 GHz
Termp [2 [ T1 oBwW
82 dBm
—- 10 1.741540000 GHz
D2 - [I1. 77‘ dBj '\
B N\/j
Ay A \.m "
W’(WMV" T M MJDB
- 40
- 50
- 60
- 70
Center 1.7325 GHz 4 MHz/ Span 40 Mz

Date: 6.SEP.2019 18:51:57

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 300 kHz Delta 1 [T1 ]
CVBW 1 Mz 4.12 dB

Ref 25 dBm CAtt 25 dB SWIr 2.5 ns 19. 238476954 Mz

Offget 6 dB oBW 18. 000004000 I\/Hz"
20 e Rkgr— T 1T
T2 -14.05 dBn
A 722840681 Gz

MEx [-10
/ \Tenp T 1L W

D1 13.61 dBm

;
%
:
%

9.21 dBn
723540000 GHz

o
Tenp [2 [ T1 cBw
11. 93 dBm

L 741540000 GHz
10 +
D2 - [L2. 37 dgm

LVL

=y

=

A“”“"WWMNM 3DB

—- 70

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 18:52:39

FCC Part 27, FCC Part 22H/24E Page 59 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)

QPSK 1.10 1.29

14
16QAM 111 1.31
QPSK 2.69 285

3.0
16QAM 2.69 287
QPSK 4.50 4.91

50
16QAM 4.50 4.87
QPSK 8.96 958

10.0
16QAM 8.96 9.42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Delta 1 [T1 ]
* VBW 100 kHz 0.59 dB
Ref 25 dBm “Att 25 dB SWF 15 ns 1.292585170 Mz
offget 6 dB OBW [1. 09800000 sz"
20 e
DL 15.06 dBm -10. 88 dBn
WWWMT" 845. 859714439 Mz
~10 Tenp [T [ 11 W
| 835. 948004000 MHz
Tenp |2 [T1 OBW
¥_ 1.68 dBm
L. 10 837. 046000000 Mz
DZ - [0 97
. A

N\MW’"‘”

po 1 y T Ll B
- 40
-- 50
- 60
- 70
Center 836.5 Mz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 18:53:18

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Delta 1 [T1 ]
* VBW 100 kHz 1.21 dB
Ref 25 dBm “Att 25 dB SWF 15 ns 1.310621242 Mz
offget 6 dB OBW [1. 110009000 sz"
20 TR {T
-1Q.75 dBn
D1 14.94 dBm
WMMWM 835. 835671343 Mz
1 P e Vad T4 Temp [T [ TT OBW
" 835. 942004000 MHz
Tenp [2 [T1 ogw
2/ \i 4.71 dBn
| 10 837. 052000000 Mz
- DZ [T OG/!B rr\
- 20
N ' \\ 'J'J\V%AVI'P‘MV“\'“"’VW% b
- 40
-- 50
- 60
- 70
Center 836.5 MHz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 18:53:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Delta 1 [T1 ]
* VBW 100 kHz 3.38 dB
Ref 25 dBm TAtt 25 dB SWI 30 ms 2. 849699399 Mz
ofget 6 4B OBW [2. 688004000 sz"
20 e

-12.49 dBn

N DL 13. 49 dBm I T Y T2 8d5. 063126253 M
M ol A v v AR WTenp [T [ 1T W
R 835. 156000000 Mz
Tenp |2 [T1 CBW
k 46 dBm
| 10 \—847. 842004000 M
D2 - [i2. 5:;{ dg \

11 \

W Ww W\M’W\ MV\:M 3DB

—- 70

Center 836.5 MHz 600 kHz/ Span 6 Mz

Date: 6.SEP.2019 18:54:14

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 30 kHz Delta 1 [T1 ]
“ VBW 100 kHz S1.11 dB

Ref 25 dBm CAtt 25 dB SWI 30 ns 2.873747495 Mz

Ofget 6 dB oBW [2. 688009000 sz"
20 e kgr— Tt
-14. 44 der||IEM
Dl 11.6% dBm T T — L3 M

MR |10 7 Mymwvbwvw"mwww“w\ww rerT
f W\T PITTTT BW

27 dBm
o 8395. 156000000 Mz
} \Ten’p 2 [T1 OBW

1.41 dBnm
—- 10 ]}
D2 -[4. 3% dBm

LVL

837. 844000000 MHz

—- 70

Center 836.5 MHz 600 kHz/ Span 6 Mz

Date: 6.SEP.2019 18:54:40
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 100 kHz

Delta 1 [T1 ]

* VBW 300 kHz 1.42 dB
Ref 25 dBm “Att 25 dB SWI 5 s . 909819639 Mz
offget 6 dB OBW [4. 500009000 sz"
20 e e
D1 15.04 dBm -10.96 dBn
%WWW‘M%MN”WW%\? 844. 045090180 Mz
B 10 Tenp [TT W
19.68 denfl
Lo 834. 240009000 NHz
\Tenp [2 [T1 ogw
1 1Q. 44 dBm
.10 838. 740000000 MHz
DZ - J[0- 7 dH) T\
B >l,\j \.\,
3 308
- 40
- 50
- 60
- 70
Center 836.5 Mz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 18:55:19

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 100 kHz

Delta 1 [T1 ]

“ VBW 300 kHz 3.82 dB
Ref 25 dBm “Att 25 dB SWI 5 ns 869739479 Miz
offet 6 4B OBW ]4. 500004000 sz"
20 L zimie Tt
DL 14.8¢ dBm -11. 72 den|EN
%W%MMMMTZ 834. 0450904180 Mz
M 10 Tenp [T [ TT OBW
9.78 dBn L
o 834. 260009000 Mz
Tenp |2 [T1 OBW
.30 dBm
| 838. 760000000 Mz
10 DZ - [T 7 aBm \
B V\/V/ \,LN
A 308
- 40
H- 50
- 60
- 70
Center 836.5 Mz 1 MHz/ Span 10 Mz

Date: 6.SEP.2019 18:55:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz 3.27 dB
Ref 25 dBm “Att 25 dB SWI 10 ns 9.579158317 Mz
offget 6 dB oBW [8. 960004000 sz"
20 kgt Tt
-14.09 dBn
D1 12.24 dB 1 67034 4 M
M 10 U | CPYRINEN NN TRV WY B
A WY Tenp [T [ TT VW
Lo 832. 020009000 MHz
Tenp |2 [T1 CBW
9. 03 dBn
10 840. 980000000 MHz
D2 - [L3. 7# ds| \
- M‘V'Y/ \\/M
NP W W WP
TN 308
- 40
- 50
- 60
- 70
Center 836.5 Mz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 18:56:37

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz 3.57 dB
Ref 25 dBm “Att 25 dB SWr 10 ns 9. 418837675 Mz
offet 6 4B oBW [8. 960004000 sz"
20 e
-13. 46 dBm
DL 12.6% dBm o7 T 84+ 75056 Wz
MR 10 - A
PN LA WIS B Termp [T [ 11 OpW
1.84 dBn L
" 832. 020004000 MHz
Tenp [2 [T1 oW
.12 dBm
|10 i 840. 980000000 Mz
D2 - [13. 35] dgy \
- 20
a0 mm/ \«m J\M.AA@W
-- 40
-- 50
- 60
- 70
Center 836.5 Mz 2 MHz/ Span 20 Mz

Date: 6.SEP.2019 18:57:04
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 452 5.37
5.0
16QAM 452 4.89
QPSK 8.96 9.58
10.0
16QAM 8.96 9.70
QPSK 13.56 15.33
150
16QAM 13.56 14.61
QPSK 17.92 19.08
20.0
16QAM 18.00 19.16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Delta 1 [T1 ]
* VBW 300 kHz 0.74 dB
Ref 25 dBm “Att 25 dB SWF 5 ns 5.370741483 Mtz
offget 6 dB OBW [4. 520009000 sz"
20 e e
DL 14. 0% dBm -11. 78 dBn
’ WWMV’WNMV\M'N\WWMMIZ 2.532084168 Gz
1 P Tenp [T T TT OBW
19.65 denf
Lo 2.53274¢000 GHz
Tenp [2 [T1 ojw
82 dBn
L 10 1 2.537260000 GHz
D2 - WW dg} A
_odt et Mll \m MA 1
S M T “'U'U‘lf\r\,,i
- 30 308
- 40
-- 50
- 60
- 70
Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 18:57:40

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz 0.63 dB
Ref 25 dBm ‘At 25 dB SWr 5 ns 4.889779559 Mz
Ofdet 6 4B OBW [4. 520004000 sz"

|20 ekt

-11. 66 dBm
DL 13.8¢ dBm ST, Ve 2. 532544000 Gz
MR |10 Do L AT, T2

1.76 dBn

Tenp [T [ TT g
LvL

2.53274Q000 GHz

o l/ \Trm 2 [T1 OBW

1.87 dBnm
2. 537260000 GHz

-0 D2 rlzkj dB) L|
" \JA .

AT e S W]

—- 70

Center 2.535 GHz 1 MHz/ Span 10 Mz

Date: 6.SEP.2019 18:58:06
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz 4.03 dB
Ref 25 dBm “Att 25 dB SWI 10 ns 9.579158317 Mz
offget 6 dB oBW [8. 960004000 sz"
20 kgt Tt
-14.11 dBn
5301 61 -GHz
MEX 10 DL 12 1% B e ek T
A VW VW AW TV T Tenp [T [T W
[ 21 aen
Lo 2.53052(0000 GHz
Tenp |2 [T1 CBW
1.32 dBm
10 _‘ 2. 539480000 GHz
D2 -[3. 8? dBm \
- | st L‘wu
- 30 308
- 40
- 50
- 60
- 70
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 18:58:46

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz

Ref 25 dBm " ALt 25 dB SWI 10 ns

-3.14

©

699398798

dB
MHz

Ofget 6 dB oBW

8. 96000

000

]

—20: VET K

Tt

-12.

N

53009

T
64
180

DL 11.28 dBm 5 e

dBr

GHz

X 10

- VA"""W"'\,JW AR N v AT WKTe”D

TTTT

N

53052

W
22
000

dBm

o 1) \Tenp

N

[Tl O

N

53948!

W
.39
000

dBm
Gz

- 10
02—14.»ﬂd8m h
|20 1 Iul“] J ”MJA

e 7

Vi)

bl

—- 70

Center 2.535 GHz 2 Mz/

Date: 6.SEP.2019 18:59:38

Span 20 Mz

LVL

FCC Part 27, FCC Part 22H/24E

Page 67 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 Mz 3.81 dB
Ref 25 dBm “Att 25 dB SW 2.5 ms 15. 330661323 Mz
offget 6 dB 0BW 1[3. 560000000 sz"
20 e kgt T {1
Dl 15.18 dBm -1 dBr
ﬂWWWW T2 2.526973948 GHz
MR |-10 Tenp [T [TT CHW
" 2.52822¢000 GHz
\Tenp |2 [T1 OCBW
67 dBn
| 0 1 2.541780000 GHz
DZ -0 a
A Ml“w«nﬂ \'\
2T ‘\'(N""'"'W"\Wm
- 30 308
-- 40
- 50
- 60
- 70
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 6.SEP.2019 19:00:14

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 3.13 dB
Ref 25 dBm “Att 25 dB SWr 2.5 ns 14. 609218437 Mz
Ofget 6 dB oBW 13. 560009000 sz"
20 e
-11. 63 dBn
Dl 14.3(dBm
LA A An A A f2 |2 527634271 Gz
1 P e Terp [T T TT CHW
19 dBn L
Lo 2. 52822000 GHz
Tenp [2 [T1 oBwW
.26 dBm
|10 2.541780000 GHz
D2 - :;;]da 1
et \mm
- 30 3DB
- 40
- 50
- 60
- 70
Center 2.535 GHz 3 MHz/ Span 30 Mz
Date: 6.SEP.2019 19:00:53
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

“ RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 Mz 3.99 dB
Ref 25 dBm “Att 25 dB SWF 2.5 ns 19. 078156313 Mz
offget 6 dB oBW 1[7. 920009000 sz"
20 TR {T
-9.82 dBn
D1 14.69 dBm
M TR N T2 2. 525344681 GHz
X 10 Tenp [T [ 1T W
19.12 denf
Lo 2.52604(4000 GHz
Tenp |2 [T1 OBW
9. 64 dBn
| 10 2.543960000 GHz
D2 - [1. 3] dgm '\
T T "
- 30 308
- 40
-- 50
- 60
- 70
Center 2.535 GHz 4 MHz/ Span 40 MHz
Date: 6.SEP.2019 19:01:44

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

* RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz 1.46 dB
Ref 25 dBm “Att 25 dB SWI 2.5 s 19. 158316633 Mz
Ofget 6 dB oBW 1[8. 000009000 sz"
20 e —— -
-11.94 dBn
DL 1328 B T R Mo Al i 7 525424847 G
X 10 AP e T T TT VT
9.29 dBn L
Lo 2. 526044000 GHz
Tenp [2 [ T1 OBwW
1Q. 04 dBm
L. 10 2.544040000 GHz
1
D2 - 2. 77v dgf K
MW"VM e Lv"“'\
- 30 3DB
- 40
- 50
- 60
- 70
Center 2.535 GHz 4 MHz/ Span 40 Mz
Date: 6.SEP.2019 19:02:20
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 - SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC 82.1051, §22.917(a) and §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at IMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

|

CMWS500/CMU200

Signal Analyzer

EUT Splitter

Test Data

Environmental Conditions

Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-05 to 2019-09-12.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Cellular Band (Part 22H)

30 MHz - 1 GHz (GSM Mode)

® RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-39.75 dBn

Ref 36 dBm Att 30 dB SWI 100 ns 797.916666667 MHz
O f get 6 4B

30
X 20

10

0

L-10 \

D1 -13 ¢Bm
- 20
- 30
1
Y

-4

(S O o G yopery TN O VYN VY TN EYY: ARG T YTPRYLVAVE Y, 501 Y3 LM CRPPTTF RN

- 50

- 60

Start 30 Mz 97 MHz/ Stop 1 GHz
Date: 5.SEP.2019 21:09:53

1 GHz - 10 GHz (GSM Mode)
® RBW 1 MHz Marker 1 [T1 ]
VBW 3 Mz -24.60 dBn

Ref 21 dBm “Att 20 dB SWI 55 ns 1. 663461538 GHz

20 Ofdet 648

10
1 PK

=0

- 10

D1 -13 d¢Bm

- 60

S8 12 ATV YTV BTV N YT TRV P

AUl

Start 1 GHz 900 MHz/

Date: 5.SEP.2019 21:10:34

Stop 10 Gz

3DB

LVL

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

30 MHz - 1 GHz (WCDMA Mode)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -43.68 dBn
Ref 31 dBm “Att 20 dB SWI 100 ns 881. 858974359 MHz
[0 Ofset 6 4d8
20
1 PK
10
0
- 10

D1 -13 ¢Bm

:Jl::,; DAy A A i WWMJ \V\Lm

- 50

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 5.SEP.2019 20:28:07

1 GHz - 10 GHz (WCDMA Mode)

® RBW 1 Mz Marker 1 [TL ]
VBW 3 Mz -25.28 dBn
Ref 21 dBm “ALt 10 dB SWI 55 ns 2.500000000 GHz
20 Ofdet 648
10
1 P
=0
- 10

D1 -13 d¢Bm

- 50
A o AL _bl ‘\WMML“IL l [ o ok AN Y| Py 1*&(’\ LM’MH A,

- 60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 5.SEP.2019 20:29:56

LVL

Fundamental test

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

PCS Band (Part 24E)
30 MHz — 1 GHz (GSM Mode)

@ “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -42.95 dBm
Ref 21 dBm “Att 10 dB SWF 200 ns 47.099358974 Mz
20 Off get 6 (ﬁB
A
10
1 PK]
Lo LVL
- 10
DL -13 ¢Bm

3DB

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 5.SEP.2019 21:27:13

1 GHz - 2 GHz (GSM Mode)

@ “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -43.67 dBn
Ref 31 dBm “Att 20 dB SWI 200 ns 1. 764743590 GHz
[0 Ofget 6 4d8
A
20
1 P
10 LVL
o
k- 10
D1 -13 ¢Bm
k- 20
3DB
k-30

L-40 +
- 50

Start 1 GHz 100 MHz/ Stop 2 Gz

Date: 5.SEP.2019 21:28:08

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

2 GHz - 20 GHz (GSM Mode)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -51.98 dBn
Ref 21 dBm Att 10 dB SWI 200 ns 2.375000000 GHz
[20-Ofdet 6 4d8
-
10
1 P
=0 LWVL
- 10

D1 -13 ¢Bm

3DB

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 5.SEP.2019 21:28:37

30 MHz - 1 GHz (WCDMA Mode)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -54.65 dBn
Ref 21 dBm CALt 10 dB SWI 100 ns 135. 705128205 MHz

f20- Ofget 648

10

o LVL

D1 -13 d¢Bm

- 50

WMMWMMMWAMMWW okt Al al

- 60

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 5.SEP.2019 20:49: 36
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1 GHz - 2 GHz (WCDMA Mode)

@ “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mtz -39.54 dBn
Ref 31 dBm “Att 20 dB SWr 2.5 ns 1. 961538462 Gz
30 Orfget 648
Al
k20
1 PK
10 LvL
o
k-10
D1 -13 ¢Bm
k-20

3DB

- 50

Start 1 GHz 100 MHz/ Stop 2 Gz

Fundamental test

Date: 5.SEP.2019 20:50:11

2 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50. 03 dBn
Ref 21 dBm " ALt 10 dB SWI 105 ns 3.759615385 GHz

20 O fget GQjB

10

=
T

B

Lo LVt

D1 -13 ¢Bm

3DB

- 50

'“"""""‘JI\LMLJP\W‘ A Al LI FYVIW PN AN sl

- 60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 5.SEP.2019 20:50: 35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

AWS Band (Part 27)
30 MHz - 1 GHz (WCDMA Mode)

@ “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -50. 62 dBm
Ref 21 dBm “Att 10 dB SWF 100 ns 283. 381410256 Mz
20 Off get 6 (ﬁB
A
10
1 PK]
Lo LVL
- 10

D1 -13 ¢Bm

3DB

- 50
WWmmwhl MM P g o i N AP Aot

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 13.SEP.2019 00:16:54

1 GHz - 2 GHz (WCDMA Mode)

@ “RBW 1 Mz Marker 1 [T1 ]
“VBW 3 Mz -45.02 dBn
Ref 31 dBm “Att 20 dB SWI 2.5 s 1.790064103 GHz
[0 Ofget 6 4d8
A
20
1 P
10 LVL
o
k- 10
D1 -13 ¢Bm
k- 20

\ 308

1
Al U bnAL MWVW\U‘WMMMJJ mwﬂﬂm

Fundamental test

Start 1 GHz 100 MHz/ Stop 2 Gz

Date: 13.SEP.2019 00:17:49
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2 GHz - 20 GHz (WCDMA Mode)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -21.23 dBn
Ref 21 dBm Att 10 dB SWI 105 ns 3.442307692 GHz
[20-Ofdet 6 4d8
-
10
1 P
=0 LWVL
- 10

D1 -13 ¢Bm

3DB

LNMW-WMWWM WY WSSV IV

- 60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 13.SEP.2019 00:18:11

LTE Band 2:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -50. 05 dBm
Ref 20 dBm CALt 30 dB SWI 100 ns 507. 240000000 MHz
20 OFf get 6 dB
10
1 PK]
»
LWL
- 10

D1 -13 d¢dBm

3DB

-80

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:46:43
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1 GHz - 20 GHz (1.4 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -43.92 dBn
Ref 25 dBm TAtt 25 dB SWI 110 ns 3. 242000000 GHz
offdet 6 4B "
20
1 PKEN ]
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D1 -13 ¢iBm

1 3DB

» ;
Fundamental test 50

- 60

- 70

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:46:52

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -50.37 dBn

Ref 20 dBm " ALt 30 dB SWI 100 ns 935. 980000000 MHz

20 OFf get 6 dB

o
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Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:47:11
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1 GHz - 20 GHz (3.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -43.96 dBm
Ref 25 dBm TAtt 25 dB SWI 110 ns 18. 252000000 GHz
offdet 6 4B "
20
1 PKEN ]

LVL

D1 -13 ¢iBm

Fundamental test e

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:47:20

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -49.89 dBn

Ref 20 dBm " ALt 30 dB SWI 100 ns 937. 920000000 MHz

20 OFf get 6 dB

|10

D1 -13 ¢iBm
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—- 60
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Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:47:39
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1 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 Mz Marker 1 [T1 ]
*VBW 3 Mz -43.32 dBn
Ref 25 dBm “Att 25 dB SWI 110 ns 17. 188000000 GHz
offdet 6 4B "
20
ER 10
LWL
—0-
-1
D1 -13 ¢dBm
—- 21
L 3 308

Fundamental test |-eo

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:47:48

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -50. 38 dBn

Ref 20 dBm At 30 dB SWI 100 ns 864. 200000000 MHz

20 O f get 6 dB
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Date: 6.SEP.2019 19:48:04
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

1 GHz - 20 GHz (10.0 MHz, Middle Channel)

® RBW 1 MHz
VBW 3 MHz

Marker 1 [T1 ]

-43.89 dBn
Ref 25 dBm “Att 25 dB SWI 110 ns 19. 316000000 GHz
offget 6 ¢B "
20
M (10
LVL
o
-1
DL -13 ¢iBm
- 2
-39 308

Fundamental test --70

Start 1 GHz 1.9 GHz/

Date: 6.SEP.2019 19:48:14

Stop 20 GHz

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “ RBW 100 kHz
“ VBW 300 kHz

Ref 20 dBm " ALt 30 dB SWI 100 ns

Marker 1 [T1 ]

-49.88 dBn

813. 760000000 MHz

20 OFf get 6 dB
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Date: 6.SEP.2019 19:48:32

Stop 1 Gz
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1 GHz - 20 GHz (15.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -43.86 dBm
Ref 25 dBm TAtt 25 dB SWI 110 ns 10. 842000000 GHz
offdet 6 4B "
20
1 PKEN ]
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D1 -13 ¢iBm

3DB

—- 60

Fundamental test

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:48:41

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -50. 06 dBnm

Ref 20 dBm " ALt 30 dB SWI 100 ns 266. 680000000 MHz
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Date: 6.SEP.2019 19:49:00
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Report No.. RGMA190903001-00D

Fundamental test

LTE Band 4:

1 GHz - 20 GHz (20.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -43.82 dBn
Ref 25 dBm TAtt 25 dB SWI 110 ns 17. 530000000 GHz
offdet 6 4B "
20
1 PKEN ]
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30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -50.25 dBn
Ref 20 dBm “Att 30 dB SWr 100 ns 740. 040000000 M-z
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1 GHz - 20 GHz (1.4 MHz, Middle Channel)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -29.14 dBn
Ref 25 dBm SWI 110 ns 3. 470000000 GHz
ofdet 6 ¢B "
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Fundamental test
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

Ref 20 dBm
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“ VBW 300 kHz
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97 MHz/

Stop 1 GHz
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1 GHz - 20 GHz (3.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -32.81 dBn
Ref 25 dBm TAtt 25 dB SWI 110 ns 3. 470000000 GHz
offdet 6 4B "
20
1 PKEN ]
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D1 -13 ¢iBm

3DB

Fundamental test

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:50:02

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -48.19 dBn

Ref 20 dBm " ALt 30 dB SWI 100 ns 224. 000000000 MHz
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1 GHz - 20 GHz (5.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -35.06 dBm
Ref 25 dBm TAtt 25 dB SWI 110 ns 3. 470000000 GHz
offdet 6 4B "
20
1 PKEN ]
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3DB

:/Lr: b\””" Jmﬂwmw AWV N U | OV AV [ SEVanT

Fundamental test

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:50:29

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -49.69 dBn

Ref 20 dBm ALt 30 dB SWI 100 ns 260. 860000000 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

1 GHz - 20 GHz (10.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -36.44 dBn
Ref 25 dBm TAtt 25 dB SWI 110 ns 3. 470000000 GHz
offdet 6 4B "
20
1 PKEN ]

LVL

D1 -13 ¢iBm

3DB
1

L “"j wawww A o, e pimtyrtier oA A

Fundamental test e

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:50:58

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -49.81 dBn

Ref 20 dBm ALt 30 dB SWI 100 ns 547.980000000 MHz

20 Offget 6 4B

o
1 PK]
-0
LVL
- 10

D1 -13 d¢dBm

3DB

—- 50

—- 60

—- 70

-80

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:51:17
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

1 GHz - 20 GHz (15.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -37.72 dBn
Ref 25 dBm TAtt 25 dB SWI 110 ns 3. 470000000 GHz
offdet 6 4B "
20
1 PKEN ]

LVL

D1 -13 ¢iBm

3DB

Fundamental test

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:51:26

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -49.29 dBn

Ref 20 dBm ALt 30 dB SWI 100 ns 177. 440000000 MHz

20 Offget 6 4B

o
1 PK]
-0
LVL
- 10

D1 -13 d¢dBm

3DB

—- 60

—- 70

-80

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:51:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

1 GHz - 20 GHz (20.0 MHz, Middle Channel)

® RBW 1 Mz Marker 1 [T1 ]

VBW 3 MHz -37.77 dBm
Ref 25 dBm “Att 25 dB SWr 110 ns 3. 470000000 GHz
offget 6 ¢B "

-20

X 10

LVL
-0
- 1
DL -13 ¢iBm

3DB

—- 60

Fundamental test

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 6.SEP.2019 19:51:57

LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -49.78 dBm
Ref 25 dBm ALt 25 dB SWI 100 ns 476. 200000000 MHz
offet 6 4B "
-20
R 10

D1 -13 d¢dBm

QDR\

[ { Fundamental test

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:52:12
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.21 dBn

Ref 20 dBm ALt 30 dB SWI 55 ns 3.430000000 GHz

20 Offget 6 4B

| 10
1 PK
o
Lvi
H- 10

D1 -13 d¢dBm

3DB

—- 50

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 19:52:21

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49. 43 dBn
Ref 25 dBm “Att 25 dB SWI 100 ns 497. 540000000 Mz
offget 6 ¢B "
-20
X 10
LVL
-0
- 10

D1 -13 ¢iBm

\

Fundamental test

- 30 ( 308

—- 70

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:52:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.19 dBn

Ref 20 dBm ALt 30 dB SWI 55 ns 3.574000000 GHz

20 Offget 6 4B

| 10
1 PK
o
Lvi
H- 10

D1 -13 d¢dBm

3DB

—- 50

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 19:52:49

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -50.21 dBn
Ref 25 dBm “Att 25 dB SWI 100 ns 899. 120000000 Mz
offget 6 ¢B "
-20
X 10
LVL
-0
- 10
D1 -13 ¢iBm
- 20

T

T T o

Fundamental test

—- 70

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:53:07
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1 GHz - 10 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.37 dBn

Ref 20 dBm ALt 30 dB SWI 55 ns 3.556000000 GHz

20 Offget 6 4B

|10

=
T

B

LWL

D1 -13 d¢dBm

3DB
-- 40

—- 50

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 19:53:16

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49.56 dBn
Ref 25 dBm “Att 25 dB SWI 100 ns 35. 820000000 Mz
offget 6 ¢B "
-20
X 10
LVL
-0
- 10

D1 -13 ¢iBm

L 40
: |

I e e ey e e P RV TR =R [
- 60

- 70

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:53:33

\

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.94 dBn

Ref 20 dBm ALt 30 dB SWI 55 ns 3.592000000 GHz

20 Offget 6 4B

| 10
1 PK
o
Lvi
H- 10

D1 -13 d¢dBm

3DB

—- 50

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 6.SEP.2019 19:53:42

LTE Band 7:
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -40. 45 dBn

Ref 10 dBm At 30 dB SWI 100 ns 220. 120000000 MHz

10 O f get 6 dB

LVL

D1 -25 dBm

3DB

L. 50
MW" My WMWWWW

—- 60

—- 80

-90

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:53:57
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1 GHz - 26.5 GHz (5.0 MHz, Middle Channel)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -41.53 dBm
Ref 25 dBm T ALt 25 dB SWI' 150 ms 24. 205000000 GHz
ofdet 6 ¢B "
-20
X 10
LVL
- O
- 10
- 20
D1 -25 ¢Bm
L 30 308
1
- 40
Fundamental test MMWWMMWWWMMMW‘J

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 19:54:06

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -41.99 dBn

Ref 10 dBm ALt 30 dB SWI 100 ns 218.180000000 MHz

10 Ofget 6 ¢B

LWL

D1 -25 ¢iBm

(

—- 60

—- 80

-90

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:54:22
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1 GHz - 26.5 GHz (10.0 MHz, Middle Channel)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -41.94 dBn

Ref 25 dBm ALt 25 dB SWI 150 ns 26. 296000000 GHz

offget 6 ¢B "
-20

ER 10

LVL

—- 20

V| D1 -25 d¢dBm

3DB

Fundamental test b LM‘MMWM»«WW A A v M

—- 50

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 19:54:32

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -42.97 dBn

Ref 10 dBm " ALt 30 dB SWI 100 ns 218. 180000000 MHz

10 O f get 6 dB

Lo
1 PH
| 10
LvL
H- 20

D1 -25 ¢dBm

f 3DB

—- 60

—- 80

-90

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:54:50
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1 GHz - 26.5 GHz (15.0 MHz, Middle Channel)

® RBW 1 Mz Marker 1 [T1 ]
VBW 3 MHz -42.00 dBn

Ref 25 dBm ALt 25 dB SWI 150 ns 25. 531000000 GHz

offget 6 ¢B "
-20

ER 10

LVL

~ D1 -25 d¢dBm

3DB

Fundamental test L+

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 19:54:59

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -44.70 dBn

Ref 10 dBm ALt 30 dB SWI 100 ns 216. 240000000 MHz

10 Ofget 6 ¢B

Lo
1 PK
| 10
Lvi
- 20

D1 -25 ¢iBm

f | a8

—- 60

—- 80

-90

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 6.SEP.2019 19:55:18
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1 GHz - 26.5 GHz (20.0 MHz, Middle Channel)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -41.16 dBm
Ref 25 dBm TAtt 25 dB SWI 150 s 26. 449000000 GHz
offdet 6 4B "
20
1 PKEN ]

LVL

D1 -25 d¢dBm

7/3! 308

Fundamental test o0

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.SEP.2019 19:55:27
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53

Test Procedure

The transmitter was placed on awooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Alan He on 2019-09-06.

EUT operation mode: Transmitting

FCC Part 27, FCC Part 22H/24E Page 98 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H

Frequency llizgilliv: ’ Tlg:t?:) : . Cable | Antenna A})Jse(:,l;te .. .
OHD | (amuvy | Degree | Tom | Gavy | capey | Lo | Gain | @Bm) | e |

(dB) | (dBd/dBi)
GSM Mode, middle channel

965.27 36.42 224 2.4 H -60.6 0.74 0 -61.34 -13 48.34

965.27 34.57 73 19 \% -62.4 0.74 0 -63.14 -13 50.14

1673.20 55.08 295 21 H -51.3 1.30 8.90 -43.70 -13 30.70

1673.20 52.61 219 24 Y -53.1 1.30 8.90 -45.50 -13 32.50

2509.80 52.55 163 17 H -50.8 2.60 10.20 -43.20 -13 30.20

2509.80 49.68 176 17 \ -53.1 2.60 10.20 -45.50 -13 32.50

WCDMA Mode, Middle channel

965.27 36.58 280 15 H -60.4 0.74 -61.14 -13 48.14

965.27 33.27 90 2.1 Y, -63.7 0.74 0 -64.44 -13 51.44

2509.80 49.94 89 24 H -534 2.60 10.20 -45.80 -13 32.80

2509.80 47.23 264 17 \% -55.5 2.60 10.20 -47.90 -13 34.90

FCC Part 27, FCC Part 22H/24E

Page 99 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Sl(l?l;sl:::uteintenna Absolute FCC Part 24E
(MHz) ((:;(llll\l’lig ])Aelé%'?e Height | Polar | Level | * Gain (I&%V;ll) Limit | Margin

(m) | (HV) | @Bm) | o | Gpa/asi) (dBm) | (dB)

GSM Mode, middle channel

965.27 36.16 203 12 H -60.8 0.74 0 -61.54 -13 48.54

965.27 33.72 56 2.1 \% -63.3 0.74 0 -64.04 -13 51.04

3760.00 44.28 270 11 H -57.8 1.50 11.80 -47.50 -13 34.50

3760.00 43.43 186 13 \Y -58.2 1.50 11.80 -47.90 -13 34.90

WCDMA Mode Band |1, Middle channel

965.27 36.79 246 16 H -60.2 0.74 0 -60.94 -13 47.94

965.27 33.53 248 16 \Y -63.5 0.74 -64.24 -13 51.24

3760.00 45.24 91 11 H -56.8 1.50 11.80 -46.50 -13 33.50

3760.00 4471 18 12 Y -56.9 150 11.80 -46.60 -13 33.60

5640.00 47.13 29 24 H -52.6 1.70 12.40 -41.90 -13 28.90

5640.00 45.79 120 13 \Y -53.6 1.70 12.40 -42.90 -13 29.90

30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency Receiyer Turntable Rx Antenna Slél;sl:::uteintenna Absolute FCC Part 27
(MHz) l(‘g;‘:ll‘l;;; l;zl;%fe Height | Polar | Level | " Gain (I(;;VIEI) Limit | Margin

(m) | (H/V) | (dBm) (dB) | (dBd/dBi) (dBm) | (dB)

WCDMA Mode Band 1V, Middle channel

965.27 36.23 314 2.1 H -60.8 0.74 0 -61.54 -13 48.54

965.27 3242 272 15 \Y -64.6 0.74 -65.34 -13 52.34

3465.20 43.42 115 16 H -57.3 1.50 12.00 -46.80 -13 33.80

3465.20 41.52 97 19 Y -60.0 150 12.00 -49.50 -13 36.50

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%v:n) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 2 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
965.27 36.82 252 20 H -60.2 0.74 0 -60.94 -13 47.94
965.27 34.63 240 15 V -62.4 0.74 0 -63.14 -13 50.14
3760.00 50.26 56 13 H -52.1 1.50 11.80 -41.80 -13 28.80
3760.00 47.68 200 14 \% -54.2 1.50 11.80 -43.90 -13 30.90
Band 4 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
965.27 36.24 245 13 H -60.8 0.74 0 -61.54 -13 48.54
965.27 34.23 331 24 \% -62.8 0.74 0 -63.54 -13 50.54
3465.00 43.89 71 17 H -56.9 1.50 12.00 -46.40 -13 33.40
3465.00 43.74 329 16 \% -57.8 1.50 12.00 -47.30 -13 34.30
5197.50 55.67 126 14 H -44.4 1.60 12.10 -33.90 -13 20.90
5197.50 52.26 255 1.0 \% -47.4 1.60 12.10 -36.90 -13 23.90
6930.00 49.35 238 2.0 H -49.0 1.80 11.30 -39.50 -13 26.50
6930.00 46.60 183 15 \% -51.9 1.80 11.30 -42.40 -13 29.40
8662.50 47.82 194 16 H -50.2 2.10 11.40 -40.90 -13 27.90
8662.50 45.62 53 19 \Y -52.5 2.10 11.40 -43.20 -13 30.20
Band 5 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 10 GHz
965.27 36.13 272 15 H -60.9 0.74 0 -61.64 -13 48.64
965.27 33.47 177 14 \% -63.5 0.74 0 -64.24 -13 51.24
2509.50 48.20 260 17 H -55.2 2.60 10.20 -47.60 -13 34.60
2509.50 47.50 210 21 \% -55.2 2.60 10.20 -47.60 -13 34.60
Band 7 (5 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 26.5GHz
965.27 36.52 282 15 H -60.5 0.74 0 -61.24 -25 36.24
965.27 33.82 315 20 V -63.2 0.74 0 -63.94 -25 38.94
5070.00 43.89 303 21 H -56.1 1.60 12.10 -45.60 -25 20.60
5070.00 43.74 109 15 \% -56.3 1.60 12.10 -45.80 -25 20.80
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

dBdisfor the ERP, dBi isfor EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

According to FCC 8§27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signa Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Geroge Zhong from 2019-09-05 to 2019-09-12.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Cellular Band, Left Band Edge for GSM (GMSK) Mode

®

Ref 36 dBm Att

30 dB

RBW 5 kHz
VBW 10 kHz
“SWI 200 ns

Marker 1 [T1 ]
-14.77 dBmr
823. 975000000 MHz

O f get 6 dB

é»—-
3
I

D1 -13 ¢Bm

Center 824 Mz

Date: 5.SEP.2019 21:11:46

200 kHz/

Span 2 Mz

3DB

Cellular Band, Right Band Edge for GSM (GMSK) Mode

RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -13.20 dBn
Ref 36 dBm Att 30 dB © SWI 200 ms 849. 023717949 Mz
ofdet 6 dB "
k30
I

iR

__"s
|

D1 -13 ¢Bm Aﬂ‘wp

i

- 60

Center 849 MHz

Date: 5.SEP.2019 21:12:26

200 kHz/

LVL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Cellular Band, Left Band Edge for EDGE Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -24.59 dBn
Ref 36 dBm Att 30 dB “ SWI 200 ms 823. 974358974 Mz
ofdet 6 dB "
k30
k20

oy
RG i
,f

Dl -13 ¢iBm i m

- 20 T K 3DB

- 50

Center 824 Miz 200 kHz/ Span 2 Mz

Date: 5.SEP.2019 21:14:23

Cellular Band, Right Band Edge for EDGE Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -24.13 dBn
Ref 36 dBm “Att 30 dB ©SWr 200 ms 849. 022435897 MHz
ofdet 6 dB "
k3o
ERY © 20

% LvL
10

[ DL -13 ¢iBm I‘/ ‘1

Center 849 Mz 200 kHz/ Span 2 Mz

Date: 5.SEP.2019 21:14:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -21.39 dBn
Ref 25.2 dBm Att 20 dB SW 5 ns 823. 884615385 Mz
ofdet 6 dB "
20
N _u._“.lvwwu ool L!Iu.“l AAly
=

10 e
/‘Fl LV
0

D1 -13 ¢Bm

- 30 w M 308

Center 824 Mz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:31:55

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz 22,10 den

Ref 25.2 dBm “AtLt 20 dB SWI 5 ns 849. 115384615 MHz

ofdet 6 dB "

LVL

i
N
<]

- L D1 -13 ¢Bm \

Center 849 Mz 1 MHz/ Span 10 Mz

Date: 5.SEP.2019 20:32:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -22.42 dBr
Ref 25.2 dBm Att 20 dB SWI 5 ns 823. 852564103 MHz
ofdet 6 dB "
20
ey M A A

Lo J I
PR R G I G
LVL
o

D1 -13 ¢Bm

- 30

k- 40 Y

ot

- 50

~-70

Center 824 Mz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:33:58

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -21.25 dBn
Ref 25.2 dBm CALt 20 dB SWI 5 ns 849. 137820513 MHz
ofdet 6 dB "
20
L1o EU T [

iR

i -wM'w P T
% LvL

D1 -13 ¢Bm

Center 849 Mz 1 MHz/ Span 10 Mz

Date: 5.SEP.2019 20:34:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® RBW 50 kHz
VBW 100 kHz

Ref 25.2 dBm Att 20 dB SWI 5 ns

Marker 1 [T1 ]

-21.33 dBn
823. 868589744 MHz

O f get 6 dB
20

é»—-
3
I

e W
-0

D1 -13 ¢Bm

Center 824 Miz 1 MHz/

Date: 5.SEP.2019 20:33:19

Span 10 MHz

3DB

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® RBW 50 kHz
VBW 100 kHz

Ref 25.2 dBm ALt 20 dB SWI 5 ns

Marker 1 [T1 ]

-22.39 dBnm
849. 131410256 M-z

]

iR

Lo .\
- rf D1 -13 ¢Bm \

Center 849 Mz 1 MHz/

Date: 5.SEP.2019 20:32:58

Span 10 Mz

LVL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -14.87 dBn
Ref 36 dBm Att 30 dB “ SWI 200 ms 1. 849983974 GHz
ofdet 6 dB "
k30
k20

D1 -13 ¢Bm

<l

T
N
o
|t
L

——

\‘\ 3DB
4

W

Center 1.85 GHz 200 kHz/ Span 2 Mz

Date: 5.SEP.2019 21:23:10

PCS Band, Right Band Edge for GSM (GMSK) Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -19.19 den

Ref 36 dBm “AtLt 30 dB “ SWIr 200 s 1.910016026 GHz

ofdet 6 dB "

LVL

EH
=_|
E;f_

D1 -13 ¢Bm r

=t
:t’f
T

Center 1.91 GHz 200 kHz/ Span 2 Mz

Date: 5.SEP.2019 21:23:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

PCS Band, Left Band Edge for EDGE Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -26.36 dBn
Ref 36 dBm Att 30 dB “ SWI 200 ms 1. 849980769 GHz
ofdet 6 dB "
k30
k20

- 10
D1 -13 ¢Bm i ‘\

3DB

Center 1.85 GHz 200 kHz/ Span 2 Mz

Date: 5.SEP.2019 21:32:34

PCS Band, Right Band Edge for EDGE Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -27.14 dBn
Ref 36 dBm “Att 30 dB ©SWr 200 ms 1.910019231 GHz
ofdet 6 dB "
k3o
ERY © 20

lM LvL
Lio |

D1 -13 ¢Bm { \‘
3DB

VL
AL

Center 1.91 GHz 200 kHz/ Span 2 Mz

L ——1
=

Date: 5.SEP.2019 21:33:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® RBW 50 kHz
VBW 100 kHz

Ref 31 dBm Att 20 dB SWI 5 ns

Marker 1 [T1 ]

-19.32 dBn
1.849871795 GHz

[0 Ofjet 648

é»—-
3
I

b A

[WXTI TN

i

D1 -13 d¢Bm ,

i

HH

m hl.d"‘\‘o\/\“ﬁ ™
oy W

Center 1.85 GHz 1 MHz/

Date: 5.SEP.2019 20:52:19

Span 10 MHz

3DB

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® RBW 50 kHz
VBW 100 kHz

Ref 31 dBm ALt 20 dB SWI 5 ns

Marker 1 [T1 ]

-19.69 dBnm
1.910121795 GHz

iR

Lo \
kjﬁ D1 -13 ¢Bm \

- 30 } u
' Wyl

LVL

Center 1.91 GHz 1 MHz/

Date: 5.SEP.2019 20:52:44

Span 10 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -20.64 dBmr
Ref 31 dBm Att 20 dB SW 5 s 1.849887821 GHz
[0 Ofdet 648
| A]
20
L1o 1 bt 4 PR ot |
ww "\’,\“M [RY]

r

DL -13 ¢iBm I \\

w 308

(Addd 1

Center 1.85 Gz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:53:55

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -17.83 dBn
Ref 31 dBm CALt 20 dB SWI 5 ns 1.910025641 GHz
Fe0 Ofdet 648
A
Lo n
-

[ jr,‘wwmmmm M L
o l\
- Z D1 -13 ¢Bm |

Center 1.91 Gz 1 MHz/ Span 10 Mz

Date: 5.SEP.2019 20:53:19
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -19.77 dBn
Ref 31 dBm Att 20 dB SWI 5 ns 1. 849823718 GHz
[0 Ofdet 648
-
20

f \

- 10 l \
D1 -13 d¢Bm
1 \
hd

B
MWWMW

- 50

- 60

Center 1.85 Gz 1 MHz/ Span 10 MHz

Date: 5.SEP.2019 20:54:26

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -18.79 dBn
Ref 31 dBm CALt 20 dB SWI 5 ns 1.910070513 GHz
Fe0 Ofdet 648
A
Lo n
-

10 /\/’J X l] "“\}NW "\N LvL

[
e~

Center 1.91 Gz 1 MHz/ Span 10 Mz

Date: 5.SEP.2019 20:54:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

AWS Band, Left Band Edge for WCDMA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -19.22 dBn
Ref 31 dBm Att 20 dB SWI 5 ns 1.709919872 GHz
[0 Ofdet 648
-
20

k- 10 7

D1 -13 d¢Bm

k10 )J}VA"W mv;_..\m% 'Hf‘l“ilf“m \)(i\ v
Lo \
I

N A 1

-

Center 1.71 Gz 1 MHz/ Span 10 MHz

Date: 13.SEP.2019 00:24:38

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -21.60 dBn
Ref 31 dBm “Att 20 dB SWr 5 ns 1.756711538 GHz
Fe0 Ofdet 648
A
Lo o
-
Lio Lo N hua Loala o, g L4}
USRIV AT LVL

Lo \
- /: D1 -13 \

Center 1.755 GHz 1 MHz/ Span 10 Mz

Date: 13.SEP.2019 00:24:58

FCC Part 27, FCC Part 22H/24E Page 113 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -21.51 dBn
Ref 31 dBm Att 20 dB SWI 5 ns 1. 709903846 GHz
[0 Ofdet 648
-
20

DL -13 ¢iBm
1 \

WAI \ AMMM

Center 1.71 Gz 1 MHz/ Span 10 MHz

Date: 13.SEP.2019 00:23:32

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -21.93 dBn
Ref 31 dBm CALt 20 dB SWI 5 ns 1. 755509615 GHz
Fe0 Ofdet 648
A
Lo n
-

|

o \
L Z
D1 -13 ¢Bm

[ —1
=

Center 1.755 GHz 1 MHz/ Span 10 Mz

Date: 13.SEP.2019 00:27:36

FCC Part 27, FCC Part 22H/24E Page 114 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -19.36 dBn
Ref 31 dBm Att 20 dB SWI 5 ns 1.709919872 GHz
[0 Ofdet 648
-
20

: P |
/ \

- 10 l l
D1 -13 d¢Bm

| J,M 0.
L 30 WMWW

- 50

- 60

Center 1.71 Gz 1 MHz/ Span 10 MHz

Date: 13.SEP.2019 00:24:14

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® RBW 50 kHz Marker 1 [T1 ]
VBW 100 kHz -20. 93 dBn
Ref 31 dBm CALt 20 dB SWI 5 ns 1.755381410 GHz
Fe0 Ofdet 648
A
Lo n
-

10 {JJ"\ I lj WW%\ LvL

k{[ D1 -13 ¢Bm \\{‘
|

Center 1.755 GHz 1 MHz/ Span 10 Mz

Date: 13.SEP.2019 00:25:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Band 2:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -20.82 dBmr
Ref 25 dBm CAtt 25 dB SWIr 15 ns 1.849988000 GHz
| Ofjet 6 dB "
» AU A s i
[ \ LVL
] \

D1 -13 Bm
] \\
P

- 30 AVMLY 3DB

—- 70

Center 1.85 GHz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:03:08

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -17.12 dBn
Ref 25 dBm “Att 25 dB SWF 15 ms 1. 910000000 GHz
offget 6 ¢B "
20
m o WA AN AN I A7
/ |
LVL
o

DL -13 ¢iBm \\F
V’z'o/ "
30 W 308

Center 1.91 GHz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:04:04
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I

EH
3
I

Dat e:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -20.25 dBr
Ref 25 dBm CALt 25 dB SWI 15 ns 1. 850000000 GHz
ofdet 6 dB "
-20
Aol M tm]

/ .

10 D1 -13 d¢dBm / \\

- 20 \‘w‘
- 30 WWJW AT 308

—- 50

—- 60

—- 70

Center 1.85 GHz 300 kHz/ Span 3 Mz

: 6.SEP.2019 19:03:37

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -18.67 dBr
Ref 25 dBm CAtt 25 dB SWIr 15 ns 1.910054000 GHz
offdet 6 4B "

=q

hot g,

=

Center 1.91 GHz 300 kHz/ Span 3 Mz

6. SEP. 2019 19: 04: 26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I

EH
3
I

Dat e:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

* RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -27.11 dBn
Ref 25 dBm “Att 25 dB SWF 30 ns 1. 850000000 GHz
offet 6 4B "
20
B [INTNR T BRI PR W,
(j\/\_@ LNQA\\ .
) / \
- 10 i I
Dl -13 ¢iBm ) \
- 20
- 30 308
o T
wR T o VRRY
-- 50
- 60
- 70
Center 1.85 GHz 600 kHz/ Span 6 Mz

© 6.SEP.2019 19:04:55

QPSK (3.0 MHz, FULL RB) - Right Band Edge

* RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -25.04 dBmr
Ref 25 dBm “Att 25 dB SW 30 ns 1.910012000 GHz
offdet 6 4B "
20
0 MM MY M/
MJ’\I\ "
{10 \1
D1 -13 ¢IBm \
’/-20 \
- 30 Vu\M’{J\Ml\’\j\'\A"I\’\'M'\I\IA" 3DB
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Center 1.91 GHz 600 kHz/ Span 6 Mz

6. SEP. 2019 19: 05: 47
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “ RBW 30 kHz
“ VBW 100 kHz

Ref 25 dBm " ALt 25 dB SWI 30 ns

Marker 1 [T1 ]
-22.22 dBmr
1.849964000 GHz

O f get 6 dB

20

—10:

I

D1 -13 d¢dBm }

3DB

Center 1.85 GHz 600 kHz/

Date: 6.SEP.2019 19:05:17

Span 6 Mz

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® * RBW 30 kHz
* VBW 100 kHz

Ref 25 dBm " ALt 25 dB SWI 30 ns

Marker 1 [T1 ]
-26.67 dBm
1.910024000 GHz

K
?
%
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E

DL -13 ¢iBm

|30 0"‘”\«\'.J\J\ﬂv /Iwﬂv n

-0 M'V'W
L. 50
L. 60
L. 70

Center 1.91 GHz 600 kHz/

Date: 6.SEP.2019 19:06:12

Span 6 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

®

“ RBW 100 kHz
“ VBW 300 kHz

Marker 1 [T1 ]
-16.96 dBmr

Ref 25 dBm CAtt 25 dB SWI 5 ns 1. 850000000 GHz
ofdet 6 dB "
-20
L10 LA AW st
LWL
) f \
- 10 '
D1 -13 Bm
- 20
At Mnn’M. MLNJ‘(
T 308

- 20

—- 50

—- 60

—- 70

Center 1.85 GHz

© 6.SEP.2019 19:06:50

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

* RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1 ]
-17.13 dBnm

Ref 25 dBm “Att 25 dB SWF 5 s 1. 910020000 GHz
offdet 6 4B "
20
e A
B -
LvL

D1 -13 d¢dBm

Center 1.91 GHz

Date: 6.SEP.2019 19:07:51

1 MHz/

Span 10 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 25 dBm

" ALt 25 dB

“ RBW 100 kHz
“ VBW 300 kHz
SWI 5 ns

Marker 1 [T1 ]
-16.79 dBmr
1. 850000000 GHz

O f get 6 dB
20

—10:

I

D1 -13 d¢dBm

L
<

1 LA MI\.AY/
A

e

- 40

3DB

—- 70

Center 1.85 GHz

Date: 6.SEP.2019 19:07:22

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

" ALt 25 dB

* RBW 100 kHz
* VBW 300 kHz
SWI 5 ns

Marker 1 [T1 ]
-17.93 dBnm
1. 910000000 GHz

i
:

LT |

7[1()
D1 -13 d¢dBm

Center 1.91 GHz

Date: 6.SEP.2019 19:08:23

Span 10 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“ RBW 100 kHz
“ VBW 300 kHz

Marker 1 [T1 ]
-27.08 dBmr

®

Ref 25 dBm CALt 25 dB SWI 10 ns 1. 849960000 GHz
ofdet 6 dB "

-20
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I

S

—- 10 l
D1 -13

- 20 it

» ]

L P2

i Kdﬂm L
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—- 60
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Center 1.85 Gz 2 MHz/ Span 20 MHz

: 6.SEP.2019 19:08:56

QPSK (10.0 MHz, FULL RB) - Right Band Edge

* RBW 100 kHz
* VBW 300 kHz
SWI 10 ns

Marker 1 [T1 ]
-22.93 dBnm
1.910080000 GHz

" ALt 25 dB

ép

P}
T

T

D1 -13

et
|
|

Center 1.91 Gz MHz/ Span 20 Mz

Date: 6.SEP.2019 19:09:59

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®
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I

Dat e:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -29.88 dBmr
Ref 25 dBm “Att 25 dB SW 10 ns 1. 849960000 GHz
offet 6 4B "
20
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- 10 T T
DL -13 ¢IBm / \
- 20
- 30 308
Y 4 b MWW
A
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- 60
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Center 1.85 Gz 2 MHz/ Span 20 MHz

© 6.SEP.2019 19:09:28

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“ RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -26.29 dBn
Ref 25 dBm CAtt 25 dB SWIr 10 ns 1.910640000 GHz
offdet 6 4B "

-{10 \]
D1 -13 d¢dBm \
%20
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- 50 ».‘%
—- 60
—- 70
Center 1.91 Gz 2 MHz/ Span 20 Mz

6. SEP. 2019 19:10: 26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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3
I

Dat e:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“ RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.53 dBm
Ref 25 dBm “Att 25 dB SWF 2.5 ns 1. 850000000 GHz
offet 6 4B "
20
10 vt gt Ml il WW\
o y

T it

—- 10 J

—- 20

D1 -13 Bm
[ o W‘“‘”MM W -

- 40
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Center 1.85 Gz 3 MHz/ Span 30 MHz

© 6.SEP.2019 19:11:01

QPSK (15.0 MHz, FULL RB) - Right Band Edge

“ RBW 300 kHz Marker 1 [T1 ]
“VBW 1 Mz -17.26 dBn

Ref 25 dBm ‘At 25 dB SW 2.5 s 1. 910000000 GHz

offdet 6 4B "
20
,1WWWMMMWMMA
[ ‘\ LvL
Zlo \\

DL -13 ¢iBm

Center 1.91 Gz 3 MHz/ Span 30 Mz

6. SEP. 2019 19:12:12
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 25 dBm

" ALt

“ RBW 300 kHz
“VBW 1 MHz

25 dB SW 2.5 ns

Marker 1 [T1 ]
-21.99 dBmr
1. 850000000 GHz

O f get 6 dB
20

—10:
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, WWW
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—- 70

Center 1.85 GHz

Date: 6.SEP.2019 19:11:33

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

* RBW 300 kHz

Marker 1 [T1 ]

EH
3
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“VBW 1 Mz -18.41 dBn
Ref 25 dBm CAtt 25 dB SWIr 2.5 ns 1. 910000000 GHz
offdet 6 4B "
—20:
AL K st N
-1 5 et Ao i L i
[ \ LvL
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‘ZIG
D1 -13 d¢dBm
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Center 1.91 GHz

Date: 6.SEP.2019 19:12:47

Span 30 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® * RBW 300 kHz Marker 1 [T1 ]
“VBW 1 Mz -25.32 dBn
Ref 25 dBm “Att 25 dB SWF 2.5 ns 1.849920000 GHz
offet 6 4B "
20
10 W _WA " S NPRTIRT VP R A ARl
LvL
Lo / \
- 10 1 ¥
Dl -13 ¢iBm { \
- 20

L - 30 TP 3DB
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Center 1.85 Gz 4 MHz/ Span 40 MHz

Date: 6.SEP.2019 19:13:25

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “ RBW 300 kHz Marker 1 [T1 ]
“VBW 1 Mz -23.36 dBn
Ref 25 dBm ‘At 25 dB SW 2.5 s 1. 910000000 GHz
offdet 6 4B "
20
| 1 et PANIAAL A A gt JANM
LvL
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DL -13 ¢iBm \
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|30 b

Center 1.91 Gz 4 MHz/ Span 40 Mz

Date: 6.SEP.2019 19:14:42
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Report No.. RGMA190903001-00D
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Date: 6.SEP.2019 19:15:15

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

Ref 25 dBm

" ALt 25 dB

“ RBW 300 kHz
“VBW 1 MHz
SW 2.5 ns

Marker 1 [T1 ]
-25.73 dBmr
1. 849600000 GHz
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Center 1.85 GHz
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Span 40 MHz

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

* RBW 300 kHz

Marker 1 [T1 ]

" VBW 1 M-z -22.93 dBmr
Ref 25 dBm “Att 25 dB SWI 2.5 s 1.911120000 GHz
offdet 6 4B "
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FCC Part 27, FCC Part 22H/24E

Page 127 of 164




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® * RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.79 dBn
Ref 25 dBm CALt 25 dB SWI 15 ns 1. 710000000 GHz
| Ofjet 6 dB "
L 10 b M MYt M adeh Mg
[ \ LvL

i DL -13 ¢iBm /f \‘v\

|
(P Cigiad

—- 70

Center 1.71 GHz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:15:49

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “ RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.33 dBm
Ref 25 dBm CAtt 25 dB SWI 15 ns 1. 755072000 GHz
offget 6 ¢B "
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Center 1.755 GHz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:16:53
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Dat e:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -21.50 dBm
Ref 25 dBm CALt 25 dB SWI 15 ns 1. 710000000 GHz
ofdet 6 dB "
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16-QAM (1.4 MHz, FULL RB) - Right Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -21.42 dBn
Ref 25 dBm CAtt 25 dB SWIr 15 ns 1. 755048000 GHz
offdet 6 4B "
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Center 1.755 GHz 300 kHz/ Span 3 Mz

6. SEP. 2019 19:17:25
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Bay Area Compliance Laboratories Corp. (Shenzhen)
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QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “ RBW 30 kHz
“ VBW 100 kHz

Marker 1 [T1 ]
-29.79 dBmr

3DB

Ref 25 dBm “Att 25 dB SWF 30 ns 1.710000000 GHz
offet 6 4B "
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QPSK (3.0 MHz, FULL RB) - Right Band Edge
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* VBW 100 kHz

Marker 1 [T1 ]
-26.06 dBm

Ref 25 dBm “Att 25 dB SWI 30 ns 1. 755012000 GHz
offdet 6 4B "
20
10
WWMWW
LVL
{10 \
DL -13 ¢IBm \
7/-20
B SN
-30 a WA'\M/ 3DB
%m
e W\W
- 50
- 60
- 70
Center 1.755 GHz 600 kHz/ Span 6 Mz

Date: 6.SEP.2019 19:18:55
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I

EH
3
I

Dat e:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -30.90 dBm
Ref 25 dBm CALt 25 dB SWI 30 ns 1. 710000000 GHz
ofdet 6 dB "
-20
-10

—- 10 ’

B WWL«MMMWMW\ o
|

D1 -13 d¢dBm J

”\

—- 30

3DB

-- 40

W!’\MVW“W"‘ N

—- 50

—- 60

—- 70

Center 1.71 GHz 600 kHz/ Span 6 Mz

© 6.SEP.2019 19:18:28

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -28.46 dBn
Ref 25 dBm CAtt 25 dB SWI 30 ns 1. 755756000 GHz
offdet 6 4B "
—20:
—10:

DL -13 ¢iBm

Center 1.755 GHz 600 kHz/ Span 6 Mz

6. SEP. 2019 19:19: 24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I

EH
3
I

Dat e:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

* RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -19.12 dBm
Ref 25 dBm CALt 25 dB SWI 5 ns 1. 710000000 GHz
ofdet 6 dB "

20

| 10 AreebeioddpasFiaa 1 abrad, A A Mo A fls Lasid

[ \ LVL
) / \
- 10 I

D1 -13 d¢dBm

- 30 308

Center 1.71 Gz 1 MHz/ Span 10 MHz

© 6.SEP.2019 19:19:52

QPSK (5.0 MHz, FULL RB) - Right Band Edge

" RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -14.78 dBn
Ref 25 dBm CAtt 25 dB SWI 5 ns 1. 755000000 GHz

[10 \l
D1 -13 d¢dBm

Center 1.755 GHz 1 MHz/ Span 10 Mz

6. SEP. 2019 19: 20: 50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -19. 23 dBm
Ref 25 dBm CAtt 25 dB SWI 5 ns 1. 710000000 GHz
offfet 6 4B "
-20
-10 : Hhcech

A A N oA
/W \ LVL

D1 -13 d¢dBm

b saprp

—- 50

- 60

—- 70

Center 1.71 GHz 1 MHz/ Span 10 Mz

Date: 6.SEP.2019 19:20:24

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
 VBW 300 kHz -15.30 dBr
Ref 25 dBm “Att 25 dB SWF 5 s 1. 755060000 GHz
offdet 6 4B "
20
IPWENVATA (WU W RV D S ST

L
L1

7[1()
D1 -13 d¢dBm

Center 1.755 GHz 1 MHz/ Span 10 Mz

Date: 6.SEP.2019 19:21:37
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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3
I

Dat e:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

* RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -27.22 dBr
Ref 25 dBm CALt 25 dB SWI 10 ns 1. 710000000 GHz
ofdet 6 dB "
-20
-10

) } MWWWM .
10

D1 -13 d¢dBm I

 —T |

. /

—- 30

) WMWM 3

- 40 \/'/W f

—- 50

—- 60

—- 70

Center 1.71 Gz 2 MHz/ Span 20 MHz

© 6.SEP.2019 19:22:11

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“ RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -25.38 dBn
Ref 25 dBm CAtt 25 dB SWIr 10 ns 1. 755040000 GHz
offdet 6 4B "
—20:
—10:

]l()
D1 -13 d¢dBm

WMWW%\
- ‘x

‘VWWW[,% 3DB

Center 1.755 GHz 2 MHz/ Span 20 Mz

6. SEP. 2019 19:23:08
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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3
I

Dat e:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -31.02 dBmr
Ref 25 dBm “Att 25 dB SW 10 ns 1. 710000000 GHz
offet 6 (B "
20
10
[MAMWWWWW w
) ) \
- 10 T T
DL -13 ¢IBm / K
- 20
- 30 308
ISR AATIW Y S
A e
- 50
- 60
- 70
Center 1.71 Gz 2 MHz/ Span 20 MHz

© 6.SEP.2019 19:22:38

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“ RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -27.69 dBn
Ref 25 dBm CAtt 25 dB SWIr 10 ns 1. 755080000 GHz
offdet 6 4B "

-/10
D1 -13 d¢dBm

=

Center 1.755 GHz 2 MHz/ Span 20 Mz

6. SEP. 2019 19:23:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 25 dBm

RBW 300 kHz
VBW 1 MHz

Att 25 dB "SWI 5 ns

Marker 1 [T1 ]
-18.26 dBmr
1.709877308 GHz

O f get 6 dB
20

é»—-
3
I

[wwwﬁ/w

"
WA
LVL

—~—— |

D1 -13 ¢Bm

3DB

Center 1.71 GHz

Date: 6.SEP.2019 20:17:01

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

* RBW 300 kHz

Marker 1 [T1 ]

CVBW 1 Mz -19.92 dBn

Ref 25 dBm CAtt 25 dB SWI 2.5 ns 1. 755060000 GHz
offdet 6 4B "

—20:

P ety D WA gy

EH
3
I

| —F

JIG
z D1 -13 d¢dBm

Center 1.755 GHz

Date: 6.SEP.2019 19:25:27

Span 30 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

®

“ RBW 300 kHz
“VBW 1 MHz

Marker 1 [T1 ]
-22.46 dBmr

Ref 25 dBm CALt 25 dB SWIr 2.5 ns 1. 710000000 GHz
ofdet 6 dB "
-20
10 VWY PTG o e s
LWL
) ] \
- 10 l \
D1 -13 ¢Bm
- 20
4 -y
ATV 3DB

—- 50

—- 60

—- 70

Center 1.71 GHz

Date: 6.SEP.2019 19:25:00

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Ref 25 dBm " ALt 25 dB

* RBW 300 kHz
“VBW 1 MHz
SWr 2.5 ns

Marker 1 [T1 ]
-19.90 dBm
1. 755060000 GHz

EH
3
I

| 100k IS0 SV N W
[,\W.V s i

Zl(}
D1 -13 d¢dBm

Center 1.755 GHz

Date: 6.SEP.2019 19:26:02

3 MHz/ Span 30 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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I

Dat e:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

* RBW 300 kHz Marker 1 [T1 ]
“VBW 1 Mz -26.70 dBn
Ref 25 dBm CALt 25 dB SWIr 2.5 ns 1. 710000000 GHz
ofdet 6 dB "
-20
10 A "
AL AN A W Wi
LWL

) / \
- 10 l \

D1 -13 ¢Bm ( \
- 20

- 30 MJW\" Tt 308
- 40 Mffll\w/ ‘A,WW
|41

Center 1.71 Gz 4 MHz/ Span 40 MHz

© 6.SEP.2019 19:26:40

QPSK (20.0 MHz, FULL RB) - Right Band Edge

* RBW 300 kHz Marker 1 [T1 ]
" VBW 1 M-z -24.20 dBmr
Ref 25 dBm “Att 25 dB SWI 2.5 s 1. 755080000 GHz
offdet 6 4B "
20
TN I Aol andin A A
Wy ) YV Mt B A L R A
j LVL

]10 D1 -13 d¢dBm ]

|30 W\W\Aw

Center 1.755 GHz 4 MHz/ Span 40 Mz

6. SEP. 2019 19:28:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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3
I

Dat e:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

* RBW 300 kHz Marker 1 [T1 ]
*VBW 1 Mz -26.24 dBr
Ref 25 dBm CALt 25 dB SWIr 2.5 ns 1. 709120000 GHz
ofdet 6 dB "
-20

X {WW“”““WW“\

—- 10

D1 -13 d¢dBm

—
—

—- 20

T
I
ey

—- 60

—- 70

Center 1.71 Gz 4 MHz/ Span 40 MHz

© 6.SEP.2019 19:27:21

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

* RBW 300 kHz Marker 1 [TL1 ]
“VBW 1 MHz -24.38 dBn
Ref 25 dBm “Att 25 dB SWr 2.5 ns 1. 755080000 GHz
offdet 6 4B "
20
| 10—t
s A AN Y
LVL
|10 \\
DL -13 ¢iBm (
(—zo
oy
- 30 AL 3DB

Center 1.755 GHz 4 MHz/ Span 40 Mz

6. SEP. 2019 19:28:42

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Band 5:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® * RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.03 dBm
Ref 25 dBm ALt 25 dB SWIr 15 ns 823. 988000000 MHz
offet 6 4B "
-20
" P e T
/ \

i D1l -13 ¢Bm / L
| J \

- 30 Ww’\h’, i 308
WW

—- 70

Center 824 Mz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:29:19

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -22.18 dBn
Ref 25 dBm “Att 25 dB SWF 15 ns 849. 006000000 MHz
offget 6 ¢B "
20
B 10 W“”UWWWM
i \
LVL
0

Vj[ D1 -13 ¢dBm

C 30 T WJMJV\"V""NM 308

- 40 "‘l"w\
- 50
- 60
- 70
Center 849 Mz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:30:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

® “ RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -20.49 dBr
Ref 25 dBm “Att 25 dB SWF 15 ns 824. 000000000 M+z
ofdet 6 dB "
20
10 A e

- DL -13 ¢iBm / AY
/ \
J W

el :

—- 50

—- 60

—- 70

Center 824 Mz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:29:54

16-QAM (1.4MHz, FULL RB) - Right Band Edge

® “ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -23.57 dBn
Ref 25 dBm CAtt 25 dB SWIr 15 ns 849. 000000000 MHz
offdet 6 4B "
—20:
|10 ™ aVAN ALY 4 WITE NN
[ \
LVL
0

D1 -13 d¢dBm \\

Center 849 Miz 300 kHz/ Span 3 Mz

Date: 6.SEP.2019 19:30:52

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® * RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -29.02 dBn
Ref 25 dBm “Att 25 dB SWr 30 ns 824. 000000000 MHz
offdet 6 dB "
20

D1 -13 d¢dBm

-- 40 NAWJ\W bt

—- 50

—- 70

Center 824 Mz 600 kHz/ Span 6 Mz

Date: 6.SEP.2019 19:31:24

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® “ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -29.75 dBn

Ref 25 dBm ALt 25 dB SWI 30 ns 849. 000000000 MHz

ofdet 6 4B "
20

710
D1 -13 ¢dBm

|
\

2l
=
£
:
{

Center 849 Mz 600 kHz/ Span 6 Mz

Date: 6.SEP.2019 19:32:22
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®
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Dat e:

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -31.01 dBm
Ref 25 dBm CALt 25 dB SWI 30 ns 824. 000000000 MHz
ofdet 6 dB "
-20
-10

NWWWWMW\ .
- I I

D1 -13 d¢dBm / \

- 30 308

L 40 J\f‘lM"M“ Wﬂ
MWWW

—- 50

—- 20

—- 60

—- 70

Center 824 Mz 600 kHz/ Span 6 Mz

© 6.SEP.2019 19:31:49

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -30.24 dBn
Ref 25 dBm CAtt 25 dB SWI 30 ns 849. 000000000 MHz
offdet 6 4B "

GWUNMMWMWWM\ -

jl()
D1 -13 d¢dBm

Center 849 Miz 600 kHz/ Span 6 Mz

6. SEP. 2019 19:32:51

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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3
I

Dat e:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

“ RBW 100 kHz Marker 1 [T1 ]

“ VBW 300 kHz -15.77 dBmr
Ref 25 dBm “Att 25 dB SWI 5 s 824. 000000000 MHz

offet 6 (B "

20
|0 A AAMNMAN i T Nl Pt

x \ LvL
) } \
- 10

Dl -13 ¢iBm
- 20
" M
- 30 W ~ gy 1.‘\'.," 308
- 50
- 60
- 70
Center 824 Mz 1 MHz/ Span 10 MHz
© 6.SEP.2019 19:33:31

QPSK (5.0 MHz, FULL RB) - Right Band Edge

" RBW 100 kHz Marker 1 [T1 ]

“ VBW 300 kHz -18.02 dBn
Ref 25 dBm ‘ALt 25 dB SWr 5 ns 849. 000000000 M-z

offdet 6 4B "
20
|, AN IA AN WA At

\ LvL
7{ 10 \\
D1 -13 ¢IBm

- 20
- 50
- 60
- 70
Center 849 Mz 1 MHz/ Span 10 Mz

6. SEP. 2019 19:34:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I

EH
3
I

Dat e:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

* RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -16.79 dBm
Ref 25 dBm CALt 25 dB SWI 5 ns 824. 000000000 MHz
ofdet 6 dB "

20

oot Mt Akl L e o, adaflora A

—10:
/ \ LVL
—0-

Dl -13 ¢iBm u |

- 30 MWM i 308

Center 824 Mz 1 MHz/ Span 10 MHz

© 6.SEP. 2019 19:34:00

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

" RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz -17.62 dBmr
Ref 25 dBm “Att 25 dB SWI 5 s 849. 000000000 Mz
offdet 6 4B "
20
RPNV W Wi Astesp g huote "

Jle D1 -13 d¢dBm \

Center 849 Mz 1 MHz/ Span 10 Mz

6. SEP. 2019 19:35: 04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -26.47 dBr
Ref 25 dBm CALt 25 dB SWI 10 ns 824. 000000000 MHz
ofdet 6 dB "
-20
-10

|

D1 -13 d¢dBm ’

. / \

—- 30

% e e

NW 3DB
> /wfﬂ"ﬂww
]

—- 60

—- 70

Center 824 Mz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 19:35:34

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® " RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -27.14 dBn

Ref 25 dBm CAtt 25 dB SWIr 10 ns 849. 400000000 MHz

ﬂ .

B
%

]10
D1 -13 d¢dBm

I
[—

- 40 b \

- 60

- 70

Center 849 Miz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 19:36:28
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -29.08 dBmr
Ref 25 dBm CALt 25 dB SWI 10 ns 824. 000000000 MHz
offet 6 (B "
-20
10
f.:— W J—WM’L\WM}\A\
LvL
) ) \
- 10 , l
D1 -13 ¢Bm / \]
- 20
|30 MM 308
L 40 MIJAWAMIJ
- 50 MI‘IJ"‘I
- 60
- 70
Center 824 Mz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 19:35:57

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® " RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -29.01 dBn

Ref 25 dBm CAtt 25 dB SWIr 10 ns 849. 000000000 MHz

i
:
%
%

B

DL -13 ¢iBm \
L 20
L 30

Center 849 Mz 2 MHz/ Span 20 Mz

Date: 6.SEP.2019 19:36:55
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

Band 7:
QPSK (5.0 MHz, FULL RB) - Left Band Edge
® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -16.15 dBmr
Ref 25 dBm CAtt 25 dB SWI 5 ns 2.500000000 GHz
offet 6 4B "
—20:
10 AN AN i o A
| |
0
- J/ \\

D1 -13 d¢dBm

Center 2.5 GHz 1 MHz/ Span 10 Mz

Date: 6.SEP.2019 19:37:26

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -17.67 dBn

Ref 25 dBm ALt 25 dB SWI 5 ns 2.570000000 GHz

ofdet 6 4B "

- A LYY Lord

[ vw\ LVL

~[10 \
D1 -13 ¢dBm

il

I

Center 2.57 Gz 1 MHz/ Span 10 MHz

Date: 6.SEP.2019 19:38:43
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I
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Dat e:

16-QAM (5.0 MHz, FULL RB)

“ RBW 100 kHz
“ VBW 300 kHz
SWI 5 ns

Ref 25 dBm " ALt 25 dB

- Left Band Edge

Marker 1 [T1 ]
-17.79 dBmr
2.499980000 GHz

O f get 6 dB
20

stk LAl A A

A b

LA A el o
WNV\ N

—10: [
—0-

D1 -13 d¢dBm

3DB

Center 2.5 GHz 1 MHz/

© 6.SEP.2019 19:38:04

16-QAM (5.0 MHz, FULL RB) -

* RBW 100 kHz
* VBW 300 kHz

Span 10 MHz

Right Band Edge

Marker 1 [T1 ]
-18.54 dBnm

Ref 25 dBm CAtt 25 dB SWI 5 ns 2.570000000 GHz
offdet 6 4B "

L 1 oot A -

[u LvL

7[10 \
D1 -13 d¢dBm

\MMWWWW#WA

Center 2.57 GHz 1 MHz/

6. SEP. 2019 19:39: 30

Span 10 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -26.68 dBm
Ref 25 dBm CALt 25 dB SWI 10 ns 2.500000000 GHz
ofdet 6 dB "
-20
-10

LV Y Y A A A
LvL
o

D1 -13 d¢dBm I

I

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 19:39:56

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -28.71 dBn
Ref 25 dBm ‘At 25 dB SWF 10 ns 2.570080000 GHz
offdet 6 4B "
20
10
(NWWVNMIMVWMMMM\WJL\'\«MMAAM
o

-/10
D1 -13 d¢dBm

|
\

- 40 AN w"w‘\q
- 50
- 60
- 70
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 19:40:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGM A 190903001-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -30.12 dBm
Ref 25 dBm CALt 25 dB SWI 10 ns 2.500000000 GHz
ofdet 6 dB "
-20
-10

i i s s s ]
P | |
S | |

—- 20

—- 30

W MWMM 3DB

AT

—- 50

—- 60

—- 70

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 6.SEP.2019 19:40:26

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® " RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -30.13 dBn

Ref 25 dBm CAtt 25 dB SWIr 10 ns 2.570040000 GHz

K
?
%
%

-(10
D1 -13 d¢dBm

-
|
|

- 40 v'r’AwﬂWM‘\th\w

Center 2.57 Gz 2 MHz/ Span 20 Mz

Date: 6.SEP.2019 19:41:26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.. RGMA190903001-00D

®

I

EH
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I

Dat e:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

* RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -18.11 dBm
Ref 25 dBm “Att 25 dB SW 2.5 s 2. 500000000 GHz
offet 6 4B "
20
L 10 T N L VL N T FRIRTCIY.Y m..'nﬂhh

D1 -13 d¢dBm

W',MN,IV 3DB

- 20

—- 70

Center 2.5 GHz 3 MHz/ Span 30 MHz

© 6.SEP. 2019 19:42:13

QPSK (15.0 MHz, FULL RB) - Right Band Edge

" RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.98 dBn
Ref 25 dBm CAtt 25 dB SWIr 2.5 ns 2.570000000 GHz

L1, Dt Adl TR WPV
A KLGme e 01 LAl gt B L Uaes Ak N T
LVL

DL -13 ¢iBm

Center 2.57 Gz 3 MHz/ Span 30 Mz

6. SEP. 2019 19:43: 22
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Bay Area Compliance Laboratories Corp. (Shenzhen)
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

®

“ RBW 300 kHz

Marker 1 [T1 ]
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Ref 25 dBm 25 dB SWIr 2.5 ns 2.500000000 GHz
ofdet 6 dB "
-20
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) / \
- 10 ' \
D1 -13 ¢Bm
- 20
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—- 50

—- 60

—- 70
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Date: 6.SEP.2019 19:42:52

Span 30 MHz

16-QAM (15.0 MHz, FULL RB) - Right Band Edge
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Marker 1 [T1 ]
-19. 60 dBm
2.570000000 GHz
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=

ZIG
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®
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QPSK (20.0 MHz, FULL RB) - Left Band Edge
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®

I
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

* RBW 300 kHz Marker 1 [T1 ]
*VBW 1 Mz -26.24 dBr
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16-QAM (20.0 MHz, FULL RB) - Right Band Edge
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC 8§2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450to0 512 25 5.0 5.0
821 to 896 15 25 25
928 t0 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

1 1

| Temperature i

! Chamber X

' |

1

1 1

1 Test

: EUT ' Equipment
1 1

1 1
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Test Data

Environmental Conditions

Temperature: 25C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Geroge Zhong on 2019-09-08.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
¢C) Supplied Error Error (ppm)
(Voo) (Hz) (ppm)
-30 -14 -0.0167 25
-20 -9 -0.0108 25
-10 -6 -0.0072 25
0 -5 -0.0060 25
10 3.85 -2 -0.0024 25
20 -4 -0.0048 25
30 -1 -0.0012 25
40 1 0.0012 25
50 3 0.0036 25
- V min.=35 2 0.0024 25
V max.= 4.4 5 0.0060 25
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EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | PR |
(Voo) (Hz) (ppm)
-30 -4 -0.0048 25
-20 -3 -0.0036 25
-10 -1 -0.0012 25
0 2 0.0024 25
10 3.85 1 0.0012 25
20 3 0.0036 25
30 2 0.0024 25
40 5 0.0060 25
50 8 0.0096 25
V min.=35 9 0.0108 25
20 V max.= 4.4 12 0.0143 25
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)

-30 -17 -0.0203 25
-20 -16 -0.0191 25
-10 -13 -0.0155 25
0 -8 -0.0096 25
10 3.85 -7 -0.0084 25
20 -6 -0.0072 25
30 -4 -0.0048 25
40 -3 -0.0036 25
50 0.0024 25
20 V min.=35 0.0060 25
V max.= 4.4 0.0072 25
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 -13 -0.0069 pass
-20 -9 -0.0048 pass
-10 -11 -0.0059 pass
0 -9 -0.0048 pass
10 3.85 -7 -0.0037 pass
20 -6 -0.0032 pass
30 -4 -0.0021 pass
40 -2 -0.0011 pass
50 0.0005 pass
20 V min=35 0.0011 pass
V max.= 4.4 0.0037 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | .ol S B
(Voo) (Hz) (ppm)

-30 -21 -0.0112 pass
-20 -17 -0.0090 pass
-10 -13 -0.0069 pass
0 -11 -0.0059 pass
10 3.85 -10 -0.0053 pass
20 -9 -0.0048 pass
30 -7 -0.0037 pass
40 -5 -0.0027 pass
50 -2 -0.0011 pass
20 V min=35 0.0005 pass
V max.= 4.4 0.0027 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem[()g)ature Voltag(; f:)pplied Frgﬂl:s:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 -25 -0.0133 pass
-20 21 -0.0112 pass
-10 -17 -0.0090 pass
0 -16 -0.0085 pass
10 3.85 -14 -0.0074 pass
20 -13 -0.0069 pass
30 -11 -0.0059 pass
40 -8 -0.0043 pass
50 -5 -0.0027 pass
- V min.=35 -3 -0.0016 pass
V max.= 4.4 -1 -0.0005 pass

AWS Band (Part 27)

Temperature Szgm‘i’: | F, Fu F,Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.5272 1754.7546 1710 1755
-20 1710.5262 1754.7572 1710 1755
-10 1710.5286 1754.7523 1710 1755

0 1710.5281 1754.7542 1710 1755
10 3.85 1710.5272 1754.7548 1710 1755
20 1710.5232 1754.7583 1710 1755
30 1710.5242 1754.7552 1710 1755
40 1710.5246 1754.7572 1710 1755
50 1710.5272 1754.7527 1710 1755
20 V min=3.5 1710.5227 1754.7562 1710 1755

V max.= 4.4 1710.5226 1754.7542 1710 1755
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LTE:
QPSK:

Band 2:

Band 4:

10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Voltag(:} f:)[)plied Fr;(gs:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 -5 -0.0027 pass

-20 4 0.0021 pass

-10 -2 -0.0011 pass

0 -3 -0.0016 pass

10 3.85 -1 -0.0005 pass

20 5 0.0027 pass

30 -2 -0.0011 pass

40 3 0.0016 pass

50 -4 -0.0021 pass

0 V min.=35 0.0005 pass

V max.=4.4 3 0.0016 pass

10 MHz Bandwidth
Temperature Szgm‘i’: | Fy Fu F Limit | Fy Limit
(§9) (Vo) (MHz) (MHz) (MHz) (MHz)

-30 1710.5245 1754.7537 1710 1755
-20 1710.5251 1754.7561 1710 1755
-10 1710.5274 1754.7548 1710 1755
0 1710.5285 1754.7551 1710 1755
10 3.85 1710.5234 1754.7552 1710 1755
20 1710.5264 1754.7557 1710 1755
30 1710.5229 1754.7561 1710 1755
40 1710.5283 1754.7548 1710 1755
50 1710.5264 1754.7585 1710 1755
0 V min.=35 1710.5228 1754.7564 1710 1755
V max.= 4.4 1710.5261 1754.7534 1710 1755
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.6MHz
Teml()%')ature Voltag(s} ::)pplied Frg}}:s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)

-30 -2 -0.0024 25

-20 -5 -0.0060 25

-10 -4 -0.0048 25

0 -2 -0.0024 25

10 3.85 0.0012 25

20 0.0036 25

30 0.0048 25

40 0.0024 25

50 -2 -0.0024 25

V min.=3.5 3 0.0036 25

20 V max.= 4.4 -1 -0.0012 25

10 MHz Bandwidth
Temperature Sl; g:)vlei:d F, Fy F, Limit | Fy Limit
C) (Voc) (MHz) (MHz) (MHz) (MHz)

-30 2500.5475 2569.8996 2500 2570
-20 2500.6473 2569.8085 2500 2570
-10 2500.4899 2569.8152 2500 2570
0 2500.6474 2569.8315 2500 2570
10 3.85 2500.6356 2569.9782 2500 2570
20 2500.5193 2569.9243 2500 2570
30 2500.4724 2569.9631 2500 2570
40 2500.491 2569.8451 2500 2570
50 2500.6541 2569.9849 2500 2570
20 V min.=35 2500.5494 2569.9093 2500 2570
V max.= 4.4 2500.5353 2569.9476 2500 2570
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Teml()%‘)ature Voltag(:} f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy Result
(Hz) (ppm)
-30 6 0.0032 pass
-20 2 0.0011 pass
-10 -5 -0.0027 pass
0 -1 -0.0005 pass
10 3.85 0.0021 pass
20 0.0027 pass
30 -3 -0.0016 pass
40 0.0011 pass
50 5 0.0027 pass
- V min=35 -2 -0.0011 pass
V max.= 4.4 -3 -0.0016 pass
Band 4:
10 MHz Bandwidth
Temperature sﬁﬁgﬁi q Fy, Fu F_Limit | Fy Limit
cC) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4326 1754.7848 1710 1755
-20 1710.4315 1754.7857 1710 1755
-10 1710.4348 1754.7826 1710 1755
0 1710.4375 1754.7854 1710 1755
10 3.85 1710.4349 1754.7815 1710 1755
20 1710.4367 1754.7834 1710 1755
30 1710.4357 1754.7819 1710 1755
40 1710.4348 1754.7851 1710 1755
50 1710.4363 1754.7848 1710 1755
20 V min.=35 1710.4357 1754.7861 1710 1755
V max.= 4.4 1710.4384 1754.7834 1710 1755
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Band 5:

Band 7:

10.0 MHz Middle Channel, f,=836.6MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}};s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)
-30 2 0.0024 25
-20 -4 -0.0048 25
-10 -3 -0.0036 25
0 1 0.0012 25
10 3.85 -2 -0.0024 25
20 4 0.0048 25
30 -2 -0.0024 25
40 6 0.0072 25
50 -5 -0.0060 25
V min.=3.5 5 0.0060 25
20 V max.= 4.4 -2 -0.0024 25
10 MHz Bandwidth
Temperature Sll:“wleiz q Fu FLimit | Fy Limit
(°C) ({’,']';C) (MHz) (MHz) (MHz) (MHz)
-30 2500.4536 2569.7051 2500 2570
-20 2500.4526 2569.7025 2500 2570
-10 2500.4548 2569.7046 2500 2570
0 2500.4561 2569.7026 2500 2570
10 3.85 2500.4584 2569.7057 2500 2570
20 2500.4559 2569.7064 2500 2570
30 2500.4548 2569.7034 2500 2570
40 2500.4561 2569.7059 2500 2570
50 2500.4554 2569.7081 2500 2570
V min.=35 2500.4561 2569.7064 2500 2570
20 V max.= 4.4 2500.4537 2569.7051 2500 2570

#kxk* END OF REPORT *#*%**
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